YANMAR PARTS CATALOG

0CK10-M37402EN

Last update Jan., 2017




PREFACE

1. This Parts Catalog carries Yanmar crawler back—-hoe SV08.

2. Parts catalog history

Parts catalog NO. Published Remarks
1st edition 000Y00K3740 2001/1 Disuse old edition
1st revised 000Y00K3741 2002/4 Disuse old edition
Last revised 000Y00K3742 2005/7
3. Model name
SECT ION Golumn Model name M/# Manufactured
i A SV08 (JP)
I (Vehicl 00501~ 2000/10~
(Vehicle) ®) SV08 (EX) /
II (Engine) A 2TNE6S-EBVA 20007 ~ 2000/9~

(Note) JP:Japan, EX:Export.

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use in
repairing causes such as an early breakage, for instance.

YO0K374223-0507 SV08 (JP, EX)



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



VEHICLE PAINTED COLOR

N3]

S| 55|88 |8
= 2| 8|8|8|8
A | | | <t (=]
SIS S8
| ARENNENNERENNNRANNAN] JENNRNNNENNNNNNNNENEN | ..Nw o__M W W W m m
M T T T &) 5
\ HHEEHEEE
. N / AMEIEAE AR
5N Z 3 W =l glglsld]s
= el BlE|E|E|E
W= /_ w|=|5|5|5|5]|5
~ L o
% & PN _ BB
\ Flo| b | » o
® © NN AMEILAE A
N wl 2lele|!
«M il I I I
| \ HHE
T R SN
N\ \
e 1.,4»’!!”!”!!!!!!!—..;' N e MU A NN _ 3 .
@\ @ , /// LIRIRY tftﬂtﬂtﬂh%r//////////////%wm/v//w, W m - m “ m
N S~ . ~. [=2] <r
(8 < A E-R N e
\\,//%. W / ) S15(28 |38
© A\ w6 |ew || w |~
A%%?J%Z?&%
v
g 5 s |
H 2| P
sirell L. R:
S [Nzlagla gl s
A R I N&E|[D o
WE | 25| Lslx2]L
il R | N T
RETE[RE|T &) E
vElvE|vsrslre
AEINEINEINE|INE
- FE|FPE[FE|FE|RE
A oo e o | =—
BN =
k2 8 % 25 =
WS % eress =
&L
Hegl 5 |5 |8 |
03 8

YO0K374223-0507 SV08 (JP, EX)




f=EXR (1) - = - = - - - TEEM
PICTURESQUE INDEX(1) - - - MAIN PARTS

REE & HKRE Fig 6 wia >4 Fig. 10

SUC. PIPE & EXH.PIPE FUEL TANK

TP w ok Fig8 RS 7 Fig 11

ENGINE MOUNT FUEL LINE

SUIT—4 & TYU bk Fig 9 NwT 1) Fig 12 S—F& O—F<9 oK Fig 29

RADIATOR & MOUNT BATTERY SEAT & SEAT MOUNT
TJ—4L & T—LTS45 v Fig 69 \/ I;l(—;l\m;} b Fig. 30
BOOM & BOOM BRACKET

T—L2)oF Fig 32
BOOM CYLINDER

F—LYF Fig 33
ARM CYLINDER

MERE Fig. 55~67
HYD.OIL PIPING

i - FFE—42 Fig. 38
Len [ e 18 TRAVEL WOTOR
FRONT 27047y F & O—5 Fig 15
2453 o4 Fig 35 SPROCKET & ROLLER
SWING CYL INDER 20—, PARKS & PUv R4 Fig. 16
CRAWLER, IDLER & ADJUST
JL—FK Fig. 74 FS w2 TL—L Fig 25 26
BLADE TRACK FRAME
JL—FL 4 Fig 36 FTHtEI Fig T  {BHEEE Fig 17~24
BLADE CYLINDER ACCELEARTOR CONTROL EQUIPMENT
WAL Fig 13,14
Nry R 7—L & Uo7 Fig 12 ELECTRIC PART
BUCKET ARM & LINK
R L—L Fig. 27 AANLTaA 2+ Fig 40, 41
Ny LYo 4 Fig 34 TURNING FRAME SWIVEL JOINT
BUCKET CYLINDER ZTFv7 & EEIAYY Fig.28 a2 hO—ILNLT (EAEM) Fig 42~46
STEP & TURNING LOCK CONTROL VALVE (FIXED LEG)
MER>T & E#EF Fig 31 a2 kO—sN LT (ATZERD) Fig. 47~52
4R Fig 1,2 PTOXw k Fig.75 HYD. OIL PUMP & JOINT CONTROL VALVE (VARIABLE LEG)
LABEL P.T.O.KIT AEWMhE S » 4 Fig 37 Frys8)L T Fig 53
LEWIR Fig 34 OVF7—LFxy b VARIABLE LEG WIDEN/SHORTEN CHECK VALVE
SAFETY LABEL Fig. 76 CYLINDER YEBNE 2 >4 Fig. 54
TE& Fig.5 LONG ARM KIT EEE—4 Fig 39 HYD. OIL TANK
ACCESSORY ROPS*w k Fig 77 TURNING MOTOR &Yy —2 v Fig. 68
ROPS KIT GREAS ING

YO0K374223-0507 SV08 (JP, EX)



fmER (2) « « « - - - - HERR
PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

MIERE Fig 55~67 HEART & BH#F Fig. 31 fEBNEAZ > Fig. 54
HYD.OIL PIPING HYD.OIL PUMP & JOINT HYD. OIL TANK

oy bta—s LT (EERD) Fig 42~46 AANLTaA bk Fig 40, 41
SWIVEL JOINT

CONTROL VALVE (FIXED LEG)

a2 kO—sNL T (BTZERD) Fig 47~52
CONTROL VALVE (VARIABLE LEG)
AL A Fig 35

SWING CYLINDER

T—LP )5 Fig 32
BOOM CYL INDER

F—LYF Fig 33
ARM CYLINDER

EITE—% Fig. 38
TRAVEL MOTOR

RAIZERfES Y o Fig 37
VARIABLE LEG WIDEN/SHORTEN CYLINDER

TL—RKL2HF Fig 36
BLADE CYLINDER

IEEIE—4 Fig. 39

Nro ki) d Fig 34
TURNING MOTOR

BUCKET CYLINDER

Fzwy\)LT Fig 53
CHECK VALVE

YO0K374223-0507 SV08 (JP, EX)



Fig. No. Fig. Name
LABEL & ACCESSORY
1. LABEL(JP)
2. LABEL(EX)
3. SAFETY LABEL(JP)
4. SAEFTY LABEL(EX)

5. ACCESSORY

ENGINE RELATED
6. SUC.PIPE & EXH.PIPE
7. ACCELERATOR
8. ENGINE MOUNT
9. RADIATOR & MOUNT
10. FUEL TANK

11. FUEL LINE

ELECTRICAL PARTS

12. BATTERY

13. ELECTRIC PART(WIRING)

14. ELECTRIC PART(EQUIPMENT)

TRAVELING
15. SPROCKET & ROLLER

16. CRAWLER, IDLER & ADJUST

Contents

0CK10-M37402

Fig. No. Fig. Name

CONTROL EQUIPMENT
17. CONTROL EQUIPMENT(LINK STAND)
18. CONTROL EQUIPMENT(STOPPER)
19. CONTROL EQUIPMENT(BOOM & BUCKET)
20. CONTROL EQUIPMENT(ARM & TURNING)
21. CONTROL EQUIPMENT(TRAVEL & BLADE)
22. CONTROL EQUIPMENT(SWING)
23. CONTROL EQUIPMENT(P.T.O. & LOW-HIGHT PEDAL)

24, CONTROL EQUIPMENT(VARIABLE LEG)

FRAME
25. TRACK FRAME(FIXED LEG SPEC.)
26. TRACK FRAME(WIDEN/SHORTEN VARIABLE LEG SPEC.)

27. TURNING FRAME

AROUND SEAT
28. STEP & TURNING LOCK

29. SEAT & MOUNT

BONNET
30. BONNET

HYDRAULIC OIL EQUIPMENT
31. HYD.OIL PUMP & JOINT

32. BOOM CYLINDER



Fig. No.
33.
34.
35.
36.
37.
38.
39.
40.
78.
41.
79.
42.
43.
44,
45,
46.
47.
48.
49.
50.
51.
52.
53.

54.

Fig. Name
ARM CYLINDER
BUCKET CYLINDER
SWING CYLINDER
BLADE CYLINDER
VARIABLE LEG WIDEN / SHORTEN CYLINDER
TRAVEL MOTOR
TURNING MOTOR
SWIVEL JOINT(FIXED LEG SPEC.)(Y SPEC.)
(40A)SWIVEL JOINT(FIXED LEG SPEC.)(N SPEC.)
SWIVEL JOINT(VARIABLE LEG SPEC.)(Y SPEC.)
(41A)SWIVEL JOINT(VARIABLE LEG SPEC.)(N SPEC.)
CONTROL VALVE(FIXED LEG SPEC. : 1/5)
CONTROL VALVE(FIXED LEG SPEC. : 2/5)
CONTROL VALVE(FIXED LEG SPEC. : 3/5)
CONTROL VALVE(FIXED LEG SPEC. : 4/5)

CONTROL VALVE(FIXED LEG SPEC. : 5/5)

CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. :
CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. :
CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC.
CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC.
CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. :

CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. :

CHECK VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC.)

HYD.OIL TANK

1/6)

2/6)

: 3/6)

: 4/6)

5/6)

6/6)

Contents

Fig. No.

0CK10-M37402

Fig. Name

HYDRAULIC OIL PIPING

55.

56.

57.

58.

590.

60.

61.

62.

63.

64.

65.

66.

67.

68.

HYD.OIL PIPING(TANK - PUMP - CONTROL VALVE)

HYD.OIL PIPING(CONT/V - TURN/MO - SWING/CYL)FIXED LEG SPEC.
HYD.OIL PIPING(CONT/V - TURN/MO - SWING/CYL)VARIABLE LEG SPEC.
HYD.OIL PIPING(CONT/V - SWIVEL JOINT)FIXED LEG SPEC.
HYD.OIL PIPING(CONT/V - SWIVEL JOINT)VARIABLE LEG.SPEC.
HYD.OIL PIPING(RETURN)FIXED LEG SPEC.

HYD.OIL PIPING(RETURN)VARIABLE LEG SPEC.

HYD.OIL PIPING(P.T.O.: FRAME END)

HYD.OIL PIPING(TRACK FRAME)FIXED LEG SPEC.

HYD.OIL PIPING(TRACK FRAME)VARIABLE LEG SPEC.

HYD.OIL PIPING(BOOM)FIXED LEG SPEC.

HYD.OIL PIPING(BOOM)VARIABLE LEG SPEC.

HYD.OIL PIPING(P.T.O.: BOOM END)

GREASING

IMPLEMENT

69.
70.
71.
72.
73.

74.

BOOM & BOOM BRACKET
ARM

LONG ARM

BUCKET ARM & LINK
BUCKET

BLADE



Fig. No. Fig. Name
OPTIONAL & KIT
75. PT.OKIT
76. LONG ARM KIT

77. ROPS KIT

Contents

Fig. No.

Fig. Name

0CK10-M37402



0CK10-M37402 LABEL & ACCESSORY 0CK10-M37402 Fig.1

Fig.1. LABEL(JP) osvos e -
©)= (F=
No. Lev. Parts No. Description Qty |
R LNo. 11 A B () DO () (A
R LNo. 2ANB3TEEHET 1 1  772446-03100 LABEL SET,SV08 JP 1
1 ING. 2~87. 1 2 2 172446-03110  LABEL,SOECIFICATION 1
» 2-1 2 172446-03111  LABEL 1 N
(A=M/#01924)
2 6 5B © MOEZ RV Y FAED 2-2 2 172446-03112  LABEL, SPECIFICATION 1 N
VIEWED FROM . VIEWED FROM @ (BONNET INSIDE) (A=M#03179)
17 3 2 172446-03120  LABEL,OIL & WATER 1
MRS Rk hREEE 4 2 172446-03130  LABEL 1
30 RIGHT OF BONNET INSIDE 5 2 172446-03140  LABEL 1
VIEWED FRoH (A) 23
51 2 172A20-03140 LABEL,OPERATION 1 R
(A=M/#03159)
16 - 6 2 172446-03150  LABEL 1
5 @ MAOED @1 @ PrSEZ 7 2 172446-03160  LABEL 1
A VIEWED FROM @ VIEWED FROM @ 8 2 172157-03170  LABEL, KEY SWITCH 1
25 . 9 2 172444-03170  LABEL 1
ﬁﬁ?ﬂ’é”gﬁﬁﬁm 35 10 2 172446-03170  LABEL 1
NANUAL CASE — J o @ 11 2 172444-03180  LABEL 2
@ OB 11-1 2 172444-03181  LABEL 2 R
7 - (A=M/#02725)
VIEWED FROM @ l‘ 11 5! D QE?J\E: %R?M @ 12 2 172446-03180  LABEL 1
/ 13 2 172446-03190  LABEL 1
| 14 2 17214103202  LABEL,CAUTION 1
' \ 15 2 172186-03200  LABEL,BRAND 1
\V 21 16 2 172446-03200  LABEL,LIFTING 1
24 R 17 2 17245003200 LABEL,BATTERY 1
:EFJT::)FJ B’amg‘%ﬁﬂg 10 18 2 172446-03210  LABEL,BURN 1
19 2 172446-03220  LABEL,BELT 1
13 - 20 2 172447-03220  LABEL,GREASE 1
® hERS 21 2 172446-03230  LABEL,FUSE 1
VIEWED FROM ® 211 2 172480-03200  LABEL, HUSE 1 N
(A=M/#02310)
—— 212 2 172480-03201  LABEL,FUSE 1 N
,ﬁ Cg__!(D (A=M/#02725)
22 2 172444-03240  LABEL 1
23 2 172183-03250  LABEL,FUEL 1
7 11 24 2 172446-03250  LABEL,WARNING 1
25 2 17244603260  LABEL,GREESE FEED 1
A 26 2 172183-03280  LABEL,LOCK 1
27 2 172137-03300  LABEL, TURNING LOCK 1
( D 28 2 17214203302  LABEL,CAUTION 1
RatNo. B EENo. FTHILE ] 29 2 172964-03370  LABEL 1
MACHINE SERIAL No. @: 30 2 172964-03481  TAG ASSY, CAUTION 1
ENGINE No. IS STAWPED ~ -
31 2 172164-03510  LABEL,LOADING 1
INTO THIS LOCATION. H 32 2 17243703510  LABEL,HOOK 1
BN, FTRILE - 32-1 2 172437-03511  LABEL, HOOK US 1 s
MACHINE SERIAL No. (A=M/#03229)
IS STAMPED H ﬁ H 33 2 172164-03540  LABEL 1
INTO THIS LOCATION. 34 2 172519-04180  LABEL,WARNING 1
35 2 121470-44540  LABEL, SUB-TANK 1
36 2 172446-03240  LABEL 1
Remarks 37 2 172446-03270  LABEL 1
(1)WIDEN/SHORTEN VARIABLE LEG SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 LABEL & ACCESSORY
Fig.2. LABEL(EX)

EH UNo. 1(%

25
RH LUNo. 2 539%
BHET,
1 INC. 2~39.
)l

(OESLY

VIEWED FROM

26 20

\@@

3]
©nro8s
15 23 VIEWED FROM

N B) »re83 @ vy AR (" 4y b AD)
O VIEWED FRoM (B) (BONNET INSIDE)  (BONNET INSIDE)
VIEWED FROM (A)
38 Ry FAEBER

RIGHT OF BONNET INSIDE

37 / ]
m
AR QEER =
\ |l

Ry FRBER
LEFT OF BONNET INSIDE

SRR EE T
IN THE OPERATION

MANUAL CASE

#8{&No. #BENo. FTZIHE
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

HENo. $ TR E
MACHINE SERIAL No.
IS STAMPED

INTO THIS LOCATION.

22 [ G|
b

\(

0CK10-M37402 Fig.2

(A)=SV08(IP) (D)=
(B)=SVO8(EX) (€)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 772446-03170 LABEL SET SV08 EX 1
2 2 172446-03130 LABEL 1
3 2 172446-03140 LABEL 1
3-1 2 172A20-03140 LABEL,OPERATION 1 R
(B=M/#03159)
4 2 172446-03160 LABEL 1
5 2 172157-03170 LABEL, KEY SWITCH 1
6 2 172446-03170 LABEL 1
7 2 172446-03180 LABEL 1
8 2 172446-03190 LABEL 1
9 2 172186-03200 LABEL,BRAND 1
10 2 172446-03240 LABEL 1
11 2 172437-03250 TAG ASSY, CAUTION 1
12 2 172462-03260 LABEL,GREASE US 1
12-1 2 172A29-03800 LABEL, GREASE US 1 N
(B=M/#03210)
13 2 172183-03280 LABEL,LOCK 1
14 2 172463-03290 LABEL,HYD.OIL US 1
15 2 172137-03300 LABEL, TURNING LOCK 1
16 2 172437-03310 LABEL,SLOPE 1
16-1 2 172437-03311 LABEL, SLOPE US 1 S
(B=M/#03229)
17 2 172437-03320 LABEL,HYD.OIL TANK 1
17-1 2 172437-03321 LABEL,HYD.OIL TANK 1 R
(B=M/#02499)
17-2 2 172437-03322 LABEL, HYD.OIL TANK 1 S
(B=M/#03229)
18 2 172462-03320 LABEL 1
19 2 172437-03340 LABEL, TRANSPORT 1
19-1 2 172437-03341 LABEL,TRANSPORT 1 R
(B=M/#02499)
19-2 2 172437-03342 LABEL, TRANSPORT US 1 S
(B=M/#03229)
20 2 172437-03360 LABEL,BATTERY 1
20-1 2 172437-03361 LABEL, BATTERY US 1 S
(B=M/#03229)
21 2 172437-03371 LABEL 1
21-1 2 172437-03372 LABEL, NEUTRAL US 1 S
(B=M/#03229)
22 2 172437-03380 LABEL,SWING AREA 1
22-1 2 172437-03381 LABEL,SWING AREA US 1 S
(B=M/#03229)
23 2 172437-03390 LABEL,RADIATOR 1
23-1 2 172437-03391 LABEL, RADIATOR US 1 S
(B=M/#03229)
24 2 172437-03400 LABEL,ENG.HOOD 1
24-1 2 172437-03401 LABEL (ENG COVER US 1 R
(B=M/#02499)
24-2 2 172437-03402 LABEL, ENG,COVER US 1 S
(B=M/#03229)
25 2 172437-03410 LABEL,ENG.ROOM 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 LABEL & ACCESSORY
Fig.2. LABEL(EX)

EH UNo. 1(%

25
RH LUNo. 2 539%
BHET,
1 INC. 2~39.
)I

(OESLY

VIEWED FROM

26 20

\@@

3]
©nro8s
15 23 VIEWED FROM

N B) »re83 @ vy AR (" 4y b AD)
O VIEWED FRoM (B) (BONNET INSIDE)  (BONNET INSIDE)
VIEWED FROM (A)
38 Ry FAEBER

RIGHT OF BONNET INSIDE

SRR EE T
IN THE OPERATION

MANUAL CASE

%37

IF7oU—F
AIR CLEANER

Ry FRBER
LEFT OF BONNET INSIDE

#8{&No. #BENo. FTZIHE
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

HENo. $ TR E
MACHINE SERIAL No.
IS STAMPED

INTO THIS LOCATION.

22 [ G|
b

\(

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.2
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
25-1 2 172437-03411 LABEL (ENG ROOM US 1 R
(B=M/#02499)
25-2 2 172A36-03411  LABEL, ENG ROOM 1 N
(B=M/#03210)
26 2 172437-03421 LABEL,MUFFLER 1
26-1 2 172437-03422 LABEL, MUFFLER US 1 S
(B=M/#03229)
27 2 172437-03460 LABEL, BOOM 2
27-1 2 172437-03461 LABEL, BOOM US 2 S
(B=M/#03229)
28 2 172437-03500  LABEL,FUEL 1
28-1 2 172437-03501 LABEL, FUEL US 1 S
(B=M/#03229)
29 2 172437-03510  LABEL,HOOK 1
29-1 2 172437-03511 LABEL, HOOK US 1 S
(B=M/#03229)
30 2 172446-03600 LABEL,SPEC. E 1
30-1 2 172446-03601 LABEL,SPEC E 1 N
(B=M/#01924)
30-2 2 172446-03602 LABEL, SPEC. EX 1 S
(B=M/#03179)
31 2 172446-03610 LABEL,OIL&WATER E 1
32 2 172446-03620  LABEL,LIFTE 1
32-1 2 172446-03621 LABEL,LIFT E 1 N
(B=MHEXXXXXX)
33 2 172446-03630 LABEL,FUSE E 1
33-1 2 172446-03631 LABEL 1 N
(B=M/#02310)
33-2 2 172446-03632 LABEL, HUSE US 1 S
(B=M/#03229)
34 2 172446-03640 LABEL,GREASE E 1
35 2 172446-03651 LABEL,VARIABLE US 1
35-1 2  172446-03652 LABEL, VARIABLE US 1 S
(B=M/#03229)
36 2 172446-03760  LABEL,MANUAL 1
36-1 2 172A29-03760 LABEL, MANUAL US 1 N
(B=M/#03210)
37 2 172125-03950  LABEL, AIR CLEANER 1
38 2 124764-44810  LABEL,SUB-TANK 1
39 2 124764-44920  LABEL, ANTI-FREEZING 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37402 LABEL & ACCESSORY 0CK10-M37402 Fig.3

H (A)=SV08(JP) D)=
Fig.3. SAFETY LABEL(JP) (-svosir) or
©= (F)=
No. Lev. Parts No. Description Qty |
1 2 (A (B (© ©® (B (F
' 1 1 172444-03170  LABEL 1
‘é Dﬂ'“ 2 1 172444-03180  LABEL 2
= e 2-1 1 172444-03181  LABEL 2 R
D““ (A=M/#02725)
3 1 172141-03202  LABEL,CAUTION 1
4 1 172446-03200  LABEL,LIFTING 1
5 1 172450-03200 LABEL,BATTERY 1
6 1 172446-03210  LABEL,BURN 1
7 1  172446-03220  LABEL,BELT 1
8 1 172444-03240  LABEL 1
B AE i
IN THE oPEraTIon| LB 9 1 172446-03250 LABEL,WARNING 1
MANUAL CASE 10 1 172142-03302  LABEL,CAUTION 1
1 1 172964-03370  LABEL 1
12 1 172964-03481  TAG ASSY, CAUTION 1
é 13 1 172164-03510  LABEL,LOADING 1
e
S — G| 2y kAl 14 1 172164-03540  LABEL 1
el ﬂg RIGHT OF BONNET INSIDE 15 1 172519-04180 LABEL,WARNING 1
16 1 172446-03270  LABEL 1
C 17 1 17244603150  LABEL 1
@3 @ ADEZD // Mmoo 4
© »oro 6y rem)  VIEWED Frok (§) f o
VIEWED FRoM (C) (BONNET INSIDE) ) )D
£
D w»s8s
Viewed Frow (D)
GLXLE ARty FABER 10
B ror3 ViEwED FroM (E)  LEFT OF BONNET INSIDE
VIEWED FROM - ﬁ%ﬂ Wé_ao
e ® T
N ; /
OEYE
VIEWED FROM
Remarks e P e o _ — : _ —
(1)WIDEN/SHORTEN VARIABLE LEG SPEC. N.OldwNew, 0.0ldw New, R.Oldw New, S.OldwNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 LABEL & ACCESSORY 0CK10-M37402 Fig.4

Fig.4. SAEFTY LABEL(EX) E‘B\;zgxggié';)) EE;:
©)= (F=
No. Lev. Parts No. Description Qty |
14 2 6 A (B © © E ¢
AWARNTNG EWARN TG 1 1 172437-03250  TAG ASSY, CAUTION 1
. 2 1 172437-03310  LABEL,SLOPE 1
L - 2-1 1 172437-03311  LABEL, SLOPE US 1 s
INERURMAETE (B=M/#03229)
IN THE OPERATION 3 1 17243703320  LABEL,HYD.OIL TANK 1
(MANUAL CASE 31 1 172437-03321  LABEL,HYD.OIL TANK 1 R
10 12 13 (B=M/#02499)
SWARNTNG RN () 4 1  172437-03340  LABEL,TRANSPORT 1
t g et 41 1 172437-03341  LABEL,TRANSPORT 1 R
ERREA. (B=NI#024%5)
R 4-2 1 172437-03342  LABEL, TRANSPORT US 1 S
iy (B=M/#03229)
15 5 1 172437-03360  LABEL,BATTERY 1
51 1 172437-03361  LABEL, BATTERY US 1 s
(B=M/#03229)
6 1 172437-03371  LABEL 1
6-1 1 17243703372  LABEL, NEUTRAL US 1 S
@45 (B=M/#03229)
11 5 7 1 172437-03380  LABEL,SWING AREA 1
H$TLvY 7-1 1 172437-03381  LABEL,SWING AREA US 1 S
SUB-TANK ASSY (B=M/#03229)
8 1 172437-03390  LABEL,RADIATOR 1
©roRd OroRs — J 81 1 172437 03(:3&/#0322/;)8&, RADIATOR US 1 S
X*I'E:‘fszgurg © X*I‘Ey;ﬂ;:{gu’g@ a )D 9 1 172437-03400  LABEL,ENG.HOOD 1
7 - 9-1 1 172437-03401  LABEL (ENG COVER US 1 R
(BONNET INSIDE) (BONNET INSIDE) / (B-MI#02459) (
1 1 | 9-2 1 172437-03402  LABEL, ENG,COVER US 1 s
\V (B=M/#03229)
3 . 10 1 172437-03410  LABEL,ENG.ROOM 1
3 OrsR3
4 o) VIEWED FioH ®) 10-1 1 172437-03411  LABEL (ENG ROOM US 1 R
(B=M/#02499)
@n583 8 9 1) H—/\ASSY 10-2 1 172A36-03411  LABEL, ENG ROOM 1 N
N RESERVER ASSY (B=M/#03210)
VIEWED FROM (&) LY 1 1 172437-03421  LABEL,MUFFLER 1
VIEWED FROM 111 1 172437-03422  LABEL, MUFFLER US 1 s
(B=M/#03229)
12 1 172437-03460  LABEL, BOOM 2
12-1 1 172437-03461  LABEL, BOOM US 2 S
(B=M/#03229)
13 1 172446-03651  LABEL,VARIABLE US 1
13-1 1 172446-03652  LABEL, VARIABLE US 1 s
(B=M/#03229)
14 1 172446-03760  LABEL,MANUAL 1
14-1 1 172A29-03760  LABEL, MANUAL US 1 s
(B=M/#03229)
15 1  124764-44810  LABEL,SUB-TANK 1
151 1 172A38-03200 LABEL, SUB-TANK US 1 s

(B=M/#03229)

t ] 16 1 172446-03620 LABEL,LIFTE 1

16-1 1 172446-03621 LABEL,LIFTE 1 N

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37402 LABEL & ACCESSORY
Fig.4. SAEFTY LABEL(EX)

14 2
AWARNTNG
L e T
IEL He

(BURMEAE S )
IN THE OPERATION
\MANUAL CASE

7

A\ pbanGER

10

6

AWARNTNG

12 13

AWARNTNG

AWARNING

AWARN ING|

Al

s stop Excevtor
engine befors servling 1,
o proteet hends fran
wing fan and fan bt

@A 5
Iy
SUB-TANK ASSY

©OmrsR3 GLYLE
VIEWED FROM(C)  VIEWED FROME)
(& v4y eIl (# v4y bAERD)

(BONNET INSIDE)

14 1

®roR3
VIEWED FROM (&)

(BONNET INSIDE)

—

E3

-

8
@nrsR3
VIEWED FROM

OrsR3
VIEWED FROM (D)

1) 45—/ SASSY
RESERVER ASSY

0CK10-M37402 Fig.4

(A)=SV08(JP) (D)=
(B)=SVOB(EX) )=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

(B=M/#XXXXX)

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes
Yes' Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 LABEL & ACCESSORY
Fig.5. ACCESSORY

0CK10-M37402 Fig.5

AR
REPAIR PARTS

20mm

IN—54
EVER LIGHT

Remarks
(1)REPAIR PARTS.

(A)=SV08(JP) (D)=
(B)=SVO8(EX) (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172176-07330 BAG, MANUAL 1 1
3 1 172478-65750 SPONGE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 ENGINE RELATED 0CK10-M37402 Fig.6

; A)=SVO08(IP D)=
Fig.6. SUC.PIPE & EXH.PIPE (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
BaRE 1 1 124701-11911 GASKET, SILENCER 1 1
SUC. PIPE 2 1 119325-13530  SILENCER 101
3 1 22217-080000 WASHER, SPRING 8 4 4
4 1 26013-100252 BOLT, M10X 25 2 2
5 1 26716-080002 NUT, M8 4 4
6 1 172446-11500 HOSE-A,AIR CLEANER 1 1
7 1 172446-11510 HOSE-B,AIR CLEANER 1 1
8 1 119325-12530 CLEANER ASSY, AIR 1 1
9 2 105027-12550 BODY, AIR CLEANER 1 1
10 2 119655-12560 ELEMENT 1 1
11 2 119655-12570 COVER ASSY 1 1
12 2  119808-12540 VALVE, UNLOADER 1 1
14 1  23000-060000 CLAMP, 60 3 3
15 1 26013-080162 BOLT, M8X 16 2 2

|
ENGINE

BRE
EXH. PIPE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 ENGINE RELATED 0CK10-M37402 Fig.7

933170-01490 SPRING

H A)=SV08(JP D)=

Fig.7. ACCELERATOR EBLSVOSEEX)) EE;:

©)= =

No. Lev. Parts No. Description Qty |
A (B () O () A
1 1 17244612200  CABLE, ACCELERATOR 1 1
11 1 17244612201  CABLE, ACCELERATOR 101 N
ENGINE (A=M/#02753) (B=M/#02753)

- 2 1 17244612100  LEVER,ACCEL.(GRAY:72 1 1
w 3 1 17244612150  PLATE ASSY, ACCEL. 11
IVOUER 4 1 172446-12130 ARMASSY 11
ENGINE PART 5 1 17214612150  GRIP, ACCELERATOR 11
6 1 17211312522 PIN 101
7 1 1C6281-52310  PIN, SNAP 6 11
8 1  172156-61320  COLLAR 11
9 1 22137-060000 WASHER, 6 2 2
10 1 22217-080000 WASHER, SPRING 8 2 2
11 1 22417-200160  PIN, COTTER 2.0X16 1 1
12 1 26116080202  BOLT, M8X 20 PLATED 2 2
13 1 26116080254  BOLT, M8X 25 PLATED 101
14 1 26756-080002  NUT, LOCK M8 11
15 1 26756-120002  NUT, LOCK M12 2 2
1 2 2
1 1

—
w
P
N o

1 1A1686-57850 CLAMP, 80
(A=MI#02753) (B=M/#02753)

REFER TO Fig. 14

REFER TO Fig. 14

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 ENGINE RELATED 0CK10-M37402 Fig.8

; A)=SVO08(IP D)=
Fig.8. ENGINE MOUNT (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172446-13100 MOUNT FL,ENG. 1 1
2 1 172446-13110 MOUNT FR,ENG. 1 1
3 1 172446-13120 STAY, ENGINE 1 1
4 1 172446-13130 STAY, ENGINE 1 1
5 1 172446-13200 ABSORBER,SHOCK 2 2
6 1 172446-13250 STOPPER 1 1
7 1 172446-13260 STOPPER ASSY 1 1
8 1 172447-13260 ABSOBER,SHOCK 290K 1 1
9 1 22217-120000 WASHER, SPRING 12 4 4
10 1 22217-140000 WASHER, SPRING 14 2 2
11 1 26013-100252 BOLT, M10X 25 3 3
12 1 26013-100252 BOLT, M10X 25 3 3
13 1 26013-100252 BOLT, M10X 25 1 1
14 1 26013-100352 BOLT, M10X 35 2 2
15 1 26013-100352 BOLT, M10X 35 2 2
16 1 26716-120002 NUT, M12 4 4
17 1 26736-140002 NUT, M14 2 2
18 1 172446-13150 WASHER 6 6 W
(A=M/#02010) (B=M/#02010)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 ENGINE RELATED 0CK10-M37402  Fig.9
Fig.9. RADIATOR & MOUNT oovosin) o
©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 172446-13290 RADIATOR MOUNT 1 1
3 2 172446-13520 SEAL, RADIATOR 1 1
4 1 172446-13330 ABSOBER,SHOCK 4 4
5 1 172446-13350 GUARD, FAN 1 1
6 1 172446-13420 RADIATOR 1 1
9 3 172446-13450 CAP, PRESSURE 1 1
10 3 172446-13460 SHROUD ASSY 1 1
11 3 172446-13470 BOLT ASSY 4 4
12 3 172446-13480 HOSE,RUBBER 1 1
13 3 172446-13490 CLIP 2 2
14 3 172446-13500 COCKASSY 1 1
15 2 172446-13560 SEAL 1 1
16 2 172446-13570 SEAL 1 1
17 2 172446-13580 SEAL, RADIATOR 2 2
18 2 172446-13540 SEAL 1 1
19 2 172446-13550 SEAL 1 1
20 1 172447-13600 HOSE-A,RADIATOR 1 1
21 1 172447-13610 HOSE-B,RADIATOR 1 1
22 1 121468-44510 SUB-TANK ASSY 1 1
24 2 121450-44531 CAP 1 1
25 2 121468-44540 PLUG, SUB-TANK 1 1
26 2 124450-44560 RETAINER 1 1
27 2 121470-44581 GASKET 1 1
28 2 23065-070130 PIPE, 7X 130 1 1
29 1 22137-060000  WASHER, 6 2 2
30 1 22137-100000  WASHER, 10 4 4
31 1 23000-025000 CLAMP, 25 2 2
31-1 1 23001-025000 CLAMP, HOSE 25 2 2 N
(A=M/#01924) (B=M/#01924)
32 1 23010-038000 CLAMP, 38 2 2
33 1 26013-060122 BOLT, M6X 12 2 2
34 1 26013-080162 BOLT, M8X 16 2 2
35 1 26013-100202 BOLT, M10X 20 2 2
36 1 933152-09280 BAND 170 1 1
37 1 933168-55770 BAND 146 1 1
38 1 172455-61720 BOLT M 10X20 2 2
39 1 22217-100000  WASHER, SPRING 10 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 ENGINE RELATED
Fig.10. FUEL TANK

R LNo. 1i%
RHiLNo. () ~17%2&AHFET.
1 INC. (1) ~17.

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.10
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-14100 TANKASSY, FUEL 1 1
1-1 1 172A29-14100 TANKASSY, FUEL 1 1 F
(A=XXX) (B=XXX)
2 2 194151-04141 STRAINER, FUEL 1 1
3 2 194151-04150 GASKET, STRAINER 1 1
4 2 194250-04301 CAP ASSY, TANK 1 1
6 3 194250-04321  VALVE, VENT 1 1
8 2 172446-14150 HOSE 1 1
9 2 172447-14160  FLOAT 1 1
10 2 172447-14300  PLUG M12,DRAIN 1 1
10-1 2 23491-080002 PLUG, 8 1 1 S
(A=M/#11092) (B=M/#11092)
11 2 23010-014000 CLAMP, 14 2 2
12 2 24311-350220 O-RING, 1AP22A 1 1
12-1 2 24311-000090 O-RING, 1AP9.0 1 1 S
(A=M/#11092) (B=M/#11092)
13 2 172446-14250 RUBBER PLATE 1 1
14 2 172446-14260  RUBBER PLATE 1 1
15 2 172447-14310 BLOCK,DRAIN 1 1
(A=M/#11092) (B=M/#11092)
16 2 26450-060102 BOLT, M6X 10 2 2
(A=M/#11092) (B=M/#11092)
17 2 24311-000160 O-RING, 1AP16.0 1 1 W
(A=M/#11092) (B=M/#11092)
18 1 172446-14200 CLAMP ASSY, FUEL 1 1
18-1 1 172A29-14200 CLAMP ASSY, FUEL 1 1 S
(A=XXX) (B=XXX)
20-1 2 172447-14240 RUBBER, CLAMP 1 1
20-2 2 172A29-14240 RUBBER PLATE, FO 1 1 S
(A=XXX) (B=XXX)
21 1 26367-100002 NUT, M10 2 2

) |Le-

oo

[:57 i

PREV|0US NEW
SR

EWED FRoM (&)

VIEWED FROW (B)

(1-1)

Remarks
(1)INTERCHANGEABLE BY SIMULATANEOUS
REPLACEMENT WITH REF.NO.18-1.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37402 ENGINE RELATED 0CK10-M37402 Fig.11

1 A)=SV08(JP D)=
Fig.11. FUEL LINE (Ry=svoac) o-
©= (F)=
No. Lev. Parts No. Description Qty |
IOV A (B () O () ¢
ENGINE PART Y 7 1 1 198072-04320  CLAMP, FILTER 101
)Z) 2 1 172171-14300 CLAMP 2 2
3 1  172446-14160  HOSE, FUEL 11
4 1 172446-14160 HOSE, FUEL 11
5 1 172183-14640 HOSE 11
6 1 129052-55630  FILTER, FUEL 1 1
\ 7 1 124766-59050  CLIP, HOSE 12 6 6
) 8 1 22217-080000 WASHER, SPRING 8 1 1
1 9 1  26116-080122  BOLT, M8X 12 PLATED 1 1
| 10 1 1A1380-55310 CLAMP, WIRE 1 1
J 1 1 172112-79930  CLIP, HOSE 8 1 1
//‘
7

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37402 ELECTRICAL PARTS
Fig.12. BATTERY

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.12
(D)=
(E)=
(F)=

. No.  Lev. Parts No. Description @ @ © 0 6 @ [

- - o .

’ EFER TO Fig. 30 1 1 172446-16100  BATTERY 1 1
2 1 172446-16110  CORD, BATTERY 101
3 1 172446-16120  CORD, BATTERY 11
4 1 17211216650  CLAMP 11
5 1 22137-080000 WASHER, 8 101
6 1 22217-080000 WASHER, SPRING 8 101
7 1 26116-080162  BOLT, M8X 16 PLATED 11
8 1 26716-080002  NUT, M8 101
9 1 172446-16300 MOUNT,BATTERY 11
10 1 172446-16320  CLAMP, BATTERY 11
1 1 172164-16370 ROD 101
12 1 22137-080000 WASHER, 8 11
13 1 26013-080162  BOLT, M8X 16 2 2
14 1 26716-080002  NUT, M8 2 2

IOV
ENGINE PART

B

‘

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 ELECTRICAL PARTS 0CK10-M37402 Fig.13

172122-79920 CLIP, HOSE

Fig.13. ELECTRIC PART(WIRING) (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
25 A (B) () O (B ¢
1 1  194250-51660 BAND, NYLON 1
1-1 1 172122-79930 CLAMP, HOSE 1 1 R
EFER TO Fig.12 (A=M#01762)
2 1 172446-16500 WIRE,HARNESS(A) 1 1
18 2-1 1 172446-16501 HARNESS (A), WIRE 1 1 N
(A=XXX) (B=XXX)
?716 e 3 2 172648-16600 DIODE 1 1
ENGINE PART REFER T0 Fig. 30 4 1 172446-16510 HARNESS,STAND 1 1
4-1 1 172446-16511 HARNESS, STAND 1 1 N
(A=XXX) (B=XXX)
5 1 172186-16541 HARNESS, WORK LAMP 1 1
6 1 172446-16550 CLAMP 1 1
7 1 172137-16560 BAND 1 1
8 1 172446-16560 CLAMP 1 1
9 1 172112-16650 CLAMP 1 1
EFER TO Fig. 19 10 1 1A1380-55310 CLAMP, WIRE 2 2
11 1 1A1380-59480 CLAMP, CORD 1 1
12 1  194940-61790 SCREW, TAPPING M5X16 1 1
13 1 22137-100000 WASHER, 10 2 2
14 1 22217-100000 WASHER, SPRING 10 2 2
15 1 22857-400120 SCREW, 4X12 1 1
16 1 26013-100162 BOLT, M10X 16 1 1
17 1 26116-100162 BOLT, M10X 16 PLATED 2 2
18 1 172137-16560 BAND 1 1
19 1 1A1380-55310 CLAMP, WIRE 1 1
20 1 1A1380-55310 CLAMP, WIRE 1 1
21 1 1A1380-55310 CLAMP, WIRE 1 1
22 1 933171-15801 CORD, ENGINE EARTH 1 1
23 1 172122-79920 CLIP, HOSE 1 1
1 1 1
1 1

25 1 172183-16640 LINK,FUSIBLE
(A=MXXXXX) (B=MXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 ELECTRICAL PARTS 0CK10-M37402 Fig.14

Fig.14. ELECTRIC PART(EQUIPMENT) (A)=SV08(JP) (©)=

(B)=SVO8(EX) (E)=
(©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 172183-16550 BRACKET,FUSE 1 1
2 1 172524-17010 SWITCH ASSY, STARTER 1 1
3 2  172524-17330 KEY ASSY 1 1
5 1 172186-17100 METER, HOUR 1 1
6 1 172446-17110 INSULATOR 1
6-1 1 172446-17111 INSULATOR 1 1 N
(A=M/#01123)
7 1 172447-17110 FUSE CMP,4P 1 1
9 2 172183-16590 COVER 1 1
10 2 29420-100000 FUSE, B 10A 3 3
11 1 172149-17120 LAMP 1 1
12 2 172149-17140 BULB, 12V 3.4W 1 1
13 1 172447-17120 FUSE 40A 1 1
16 2 172447-17150 FUSE 40A 1 1
17 1 172149-17130 LAMP 1 1
18 2 172149-17140 BULB, 12V 3.4W 1 1
19 1 172141-17150 BUZZER 1 1
20 1  172446-17150 BRACKET A,ELE 1 1
21 1 172446-17180 BRACKET B,ELE 1 1
22 1 172156-17401 LAMP, WORK 1 1
23 2 172156-17420 BULB, 12V 27W 1 1
24 1 172186-17430-1 STAY, LAMP 1 1
24-1 1 172156-17430-1 STAY, LAMP 1 1 N
(A=M/#02753) (B=M/#02753)
25 1 194151-57100 HORN 1 1
26 1 119247-77100 RELAY, SAFETY 1 1
27 1 119230-77711 LIMITTER, CURRENT 1 1
28 1 129155-77810 REGISTER 1 1
29 1  119650-77910 RELAY ASSY, GLOW 1 1
30 1  119632-77922 TIMER 1 1
30-1 1 129211-77920 TIMER 1 1 R
(A=M/#02493) (B=M/#02493)
31 1 172122-79930 CLAMP, HOSE 2 2
32 1 22137-060000 WASHER, 6 2 2
33 1 22137-060000 WASHER, 6 2 2
34 1 22137-060000 WASHER, 6 2 2
35 1 22217-080000 WASHER, SPRING 8 1 1
36 1 22217-080000 WASHER, SPRING 8 2 2
37 1 22217-100000 WASHER, SPRING 10 1 1
38 1 22217-100000 WASHER, SPRING 10 2 2
39 1 26018-060122 BOLT M 6X 12 1 1
39-1 1 26014-060122 BOLT, M6X 12 1 1 R
(A=M/#01302) (B=M/#01302)
40 1 26016-060122 BOLT, M6X 12
40-1 1 26013-060122 BOLT, M6X 12 2 2 R
(A=M/#01302)
41 1 26016-060122 BOLT, M6X 12 1
41-1 1 26013-060122 BOLT, M6X 12 1 1 R
(A=M/#01302)
' 42 1 26016-060122 BOLT, M6X 12 1
43 _@ REFER 10 Fig. 17 31 —6 42-1 _ 1 26013-060122 BSSLT, M6X 12 1 1 R

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 ELECTRICAL PARTS

Fig.14. ELECTRIC PART(EQUIPMENT)

~

3—G°

REFER TO Fig. 17

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.14
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
(A=M/#01302)
43 1 26016-060122 BOLT, M6X 12 2
43-1 1 26013-060122 BOLT, M6X 12 2 2 R
(A=M/#01302)
44 1 26116-060162 BOLT, M6X 16 PLATED 2 2
45 1 26018-060162 BOLT, M6X 16 1
45-1 1 26014-060162 BOLT, M6X 16 1 1 R
(A=M/#01302)
46 1 26016-060122 BOLT, M6X 12 2
46-1 1 26013-060122 BOLT, M6X 12 2 2 R
(A=M/#01302)
47 1 26116-080162 BOLT, M8X 16 PLATED 1 1
48 1 26116-080162 BOLT, M8X 16 PLATED 2 2
49 1 26116-100202 BOLT, M10X 20 PLATED 1 1
50 1 26116-100202 BOLT, M10X 20 PLATED 2 2
51 1 26051-060002 NUT, M6 2 2
52 1 26716-080002 NUT, M8 1 1
53 1 933113-05190 LAMP, OIL 1 1
54 2 933113-05180 BULB, 12V 3W 1 1
55 1 933113-15900 COVER, TERMINAL 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 TRAVELING 0CK10-M37402 Fig.15

; A)=SVO08(IP D)=
Fig.15. SPROCKET & ROLLER (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172446-29100 SPROCKET 2 2
1-1 1 172446-29101 SPROCKET 2 2 N
(A=M/#02010) (B=M/#02010)
2 1 26450-100252 BOLT, M10X 25 18 18
3 1 772446-37300 TRACK ROLLER(GREENS8 4 4
5 2 172155-37310 SHAFT, ROLLER 4 4
6 2 172137-37360 SEAL, TW254716 8 8
7 2 22242-000250 RING, 25 8 8
8 2 22252-000470 RING, 47 8 8
9 2  24101-060054 BEARING, BALL 6005 8 8
10 2  26013-120252 BOLT, M12X 25 8 8
11 2 933152-03700 WASHER, CLUTCH 8 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 TRAVEL

Fig.16. CRAWLER, IDLER & ADJUST

P/C NEWS No:YOO0K3742-2
PUBL | SHED: 2007/06

ING

0CK10-M37402 Fig.16

S HIRSEER GBRE) LEERTY.
..MARKED PART HAS BEEN CHANGED (ADDED).

(A)=SV08(IP) (D)=
(B)=SVO8(EX) (€)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 772446-37090 IDLER ASSY 2 2
(A=XXX) (B=XXX)
1A-1 2 772446-37101 IDLER ASSY 2 2
2 3 172446-37100 IDLER ASSY 2 2
3 3 172449-37110 SHAFT, IDLER 2 2
4 3 1A1060-48300 SEAL, QLN30X62X13.2 4 4
5 3 22242-000300 RING, 30 2 2
6 3  22252-000620 RING, 62 4 4
7 3 24101-062064 BEARING, BALL 6206 4 4
8 3 933152-03700 WASHER, CLUTCH 4 4
9 3 22217-120000 WASHER, SPRING 12 4 4
10 3 26116-120252 BOLT, M12X 25 PLATED 4 4
11 2 172446-37110 SLIDER ASSY 2 2
12 1 172446-37710 BOLT,ADJUST 2 2
13 1  172446-37720 COVER, BOLT 2 2
14 1 26013-080162 BOLT, M8X 16 4 4
14-1 1 26014-080202 BOLT, M8X 20 4 4 R
(A=M/#03210) (B=M/#03210)
15 1 26716-200002 NUT, M20 2 2
16 1 172446-38600 CRAWLER, RUBBER 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 CONTROL EQUIPMENT 0CK10-M37402  Fig.17

Fig.17. CONTROL EQUIPMENT(LINK STAND) (-svose) o
€)= (F)=
No Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A6260-27270 GROMMET, 35 1 1

2 1 172446-45400 SUPPORT ASSY 1 1

3 2 172141-41360 BUSH 1415 2 2

4 2 172141-41370 BUSH 2015 2 2

5 2 172141-41370 BUSH 2015 4 4

7 2 172446-49280 SEAL 2 2

8 1 172446-49100 COVER ASSY, STAND 1 1

10 2 172446-49120 SEAL, SWIVEL 2 2

11 1 172446-49180 GROMMET 2 2

12 1 172446-49200 BAR, ASSIST 1 1

13 1 172446-49250 COVER ASSY, STAND 1 1

15 2  172446-49260 SEAL, STAND COVER 1 1

16 2 172446-49270 INSULATOR 1 1

17 2 172446-49290 SEAL, STAND COVER 1 1

18 1 172151-53430 GROMMET, 34 1 1
18-1 1 172456-53700 GROMMET 1 1 N

(A=M/#02490) (B=M/#02490)

19 1 24761-050000 NIPPLE, GREASE C 2 2

20 1 26013-100202 BOLT, M10X 20 4 4

21 1 26013-100202 BOLT, M10X 20 4 4

22 1 26589-060162 SCREW, M6 10 10

23 1 172446-49350 WASHER 6.3X15X1 10 10 w

(A=MI#00923)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 CONTROL EQUIPMENT 0CK10-M37402 Fig.18
Fig.18. CONTROL EQUIPMENT(STOPPER) (=svasor) o

©)= (F)=
Lev. Parts No. Description Qty I R

@ B € O E @

z
°

1 1 172447-45230 KNOB, LEVER 1 1
2 1 172446-45250 LEVER, LOCK (RED:11) 1 1
3 1 172446-45290 LINK,LOCK (GRAY:72) 1 1
4 1 172446-45320 PIPE, LOCK 2 2
5 1 172446-45340 LINK,LOCK 4 4
6 1 172165-45970 SPRING 1 1
7 1 1C6281-52310 PIN, SNAP 6 4 4
8 1 22351-030025 PIN, SPRING 3.0X25 1 1
9 1 22351-050025 PIN, SPRING 5.0X25 1 1
10 1 933110-54100 PIN 4.75X14 4 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 CONTROL EQUIPMENT
Fig.19. CONTROL EQUIPMENT(BOOM & BUCKET)

1100

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.19
(D)=
(E)=
(F)=

Remarks
(1)A KNOB WITH A BUILT-IN
HORN SWITCH.

Copyright (C) YANMAR CO., LTD. All RightsReserved.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172141-42750 BOLT, STOPPER 4 4
2 1 172151-45010 BOOT P,LEVER 1 1
3 1 172165-45081 KNOB ASSY 1 1
3-1 1 172165-47871 KNOB ASSY 1 1 Q1
(A=M/#02310) (B=M/#02310)
4 1 172446-45170 LEVERR (GRAY:72) 1 1
5 1 172446-45800 JOINT, NC-12 1 1
6 1  172446-45850 BASE CMP (GRAY:72) 1 1
7 1 172446-45890 ARM 1 1
8 1  172446-45900 WASHER,THRUST 2 2
9 1 172183-46430 SPRING 1 1
10 1 22137-200000 WASHER, 20 1 1
11 1 22157-100000 WASHER, 10 1 1
12 1 26013-080202 BOLT, M8X 20 2 2
13 1 26013-100202 BOLT, M10X 20 1 1
14 1 26587-040062 SCREW, M4X 6 1 1
15 1 26756-080002 NUT, LOCK M8 4 4
16 1 172157-45630 BALL 6, LINK 2 2
17 1  172446-45750 ROD 110 2 2
18 1 172122-46590 ELBOW 2 2
19 1 22117-060000 WASHER, 6 2 2
20 1 22117-080000 WASHER, 8 2 2
21 1 26051-060002 NUT, M6 2 2
22 1 26051-080002 NUT, M8 2 2
23 1 26051-080002 NUT, M8 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M37402 CONTROL EQUIPMENT 0CK10-M37402 Fig.20
Fig.20. CONTROL EQUIPMENT(ARM & TURNING) (B-svoa(En o

(©)= (F)=

Lewv. Parts No. Description Qty |

© ® E ©

z
°

172141-42750 BOLT, STOPPER
172151-45010 BOOT P,LEVER
172165-45071 KNOB ASSY

172446-45110 LEBERL (GRAY:72)
172446-45140 LINK L
172446-45800 JOINT, NC-12

24311-000140 O-RING, 1AP14.0
26587-040062 SCREW, M4X 6
26756-080002 NUT, LOCK M8

© 0O NOOOOMWNE

26756-080002 NUT, LOCK M8
26979-080252 SCREW, M8X25
172157-45630 BALL 6, LINK

B
N P

=
w

172446-45750 ROD 110
172122-46590 ELBOW
22117-060000 WASHER, 6

5N
N

=
o

=
(2]

22117-080000 WASHER, 8
26051-060002 NUT, M6
26051-080002 NUT, M8

2o
o ~

N
o
RPlRrRrRrlPRrRrPPRrRrPRRrIPRPRREPRR
I~
NN RNRNNDNONNERE R RRR(RRERER P A
o~
NN RNRNNDNONNERE R PR R(RREEPR P AT

=
o

26051-080002 NUT, M8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 CONTROL EQUIPMENT 0CK10-M37402 Fig.21

Fig.21. CONTROL EQUIPMENT(TRAVEL & BLADE) (-svose) o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172446-45010 LEVER, TRACK 1 1
1-1 1 172446-45011 LEVER, TRACK 1 1 F
(A=M/#02536) (B=M/#02536)
2 2 172141-41370 BUSH 2 2
3 1  172447-45100 LINK,BLADE CMP 1 1
4 1 172446-45210 LEVER, BLADE 1 1
5 1 172164-45951 GRIP, DRIVE 1 1
1 6 1 172164-45961 GRIP, DRIVE 1 1
7 1 172164-45970 GRIP, BLADE 1 1
8 1 172124-46200 O-RING 4 4
9 1 22217-080000 WASHER, SPRING 8 1 1
10 1 24761-020000 NIPPLE, GREASE PT1/8 2 2
11 1 26116-080454 BOLT, M8X 45 PLATED 1 1
12 1 26346-080002 NUT, M8 1 1
13 1 26756-100002 NUT, LOCK M10 2 2
14 1 172447-45120 ROD C,SPOOL 1 1 z
(A=M/#02536) (B=M/#02536)
14-1 1 172157-45650 ROD A, SPOOL 1 1 W
(A=M/#02536) (B=M/#02536)
15 1 172447-45120 ROD C,SPOOL 1 1
16 1  172157-45650 ROD A, SPOOL 1 1
17 1 172122-47250 BALL 8, LINK 2 2
18 1 172122-47250 BALL 8, LINK 1 1
19 1 22117-080000 WASHER, 8 2 2
20 1 22117-080000 WASHER, 8 1 1
21 1 22417-160160 PIN, COTTER 1.6X16 2 2
22 1 22417-160160 PIN, COTTER 1.6X16 1 1
23 1 26051-080002 NUT, M8 3 3
24 1 26051-080002 NUT, M8 2 2
25 1 26051-080002 NUT, M8 1 1
26 1 933110-54100 PIN 2 2
27 1 933110-54100 PIN 1 1
28 1  172446-45060 LEVER, TRACK 1 1
29 2 172141-41370 BUSH 2 2
Remarks Yes No Yes No
(1)Interchangeable by simulutaneous replacement with Ref.No.14-1. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 CONTROL EQUIPMENT 0CK10-M37402  Fig.22
Fig.22. CONTROL EQUIPMENT(SWING) (R=svosur) o-

©»= (F)=
Lewv. Parts No. Description '

z
°

@ B € O E @
1 1 172446-45650 SHAFT ASSY, SWING 1 1
2 1 172446-45710 PEDAL,SWING(GRAY:72) 1 1
3 1 172157-46270 SPRING 1 1
4 1 22417-160160 PIN, COTTER 1.6X16 1 1
5 1 22486-100500 PIN, H10X 50 1 1
6 1 26116-080354 BOLT, M8X 35 PLATED 1 1
7 1 26116-080504 BOLT, M8X 50 PLATED 1 1
8 1 26116-080604 BOLT, M8X 60 PLATED 1 1
9 1 26366-080002 NUT, M8 2 2
10 1 26716-080002 NUT, M8 2 2
11 1 172446-45760 ROD,SPOOL 1 1
12 1 172446-45820 LINK BALL 6 1 1
13 1 22117-060000 WASHER, 6 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1
15 1 26051-060002 NUT, M6 1 1
16 1 26051-060002 NUT, M6 1 1
17 1 933110-54100 PIN 4.75X14 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 CONTROL EQUIPMENT

Fig.23. CONTROL EQUIPMENT(P.T.O. & LOW-HIGHT PEDAL)

172446-08510

PTOFy b (7" -AIVb ) &

EHETSESET L

P.T.0. KIT(BOOM END)
is shown in FIG. 75.

172446-08500

PTO%9 b (FL-LIV b ) (&
EEHZSET XL,
P.T.0. KIT(FRAME END)
is shown in FIG. 75.

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.23
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172446-45680 SHAFT ASSY, PTO 1 1
2 1 172446-45700 PEDAL,P.T.O.(GRAY:72 1 1
3 1 172157-46270 SPRING 1 1
4 1 22417-160160 PIN, COTTER 1.6X16 1 1
5 1 22486-100500 PIN, H10X 50 1 1
6 1 26116-080354 BOLT, M8X 35 PLATED 1 1
7 1 26116-080504 BOLT, M8X 50 PLATED 1 1
8 1 26116-080604 BOLT, M8X 60 PLATED 1 1
9 1 26366-080002 NUT, M8 2 2
10 1 26716-080002 NUT, M8 2 2
11 1 172446-45760 ROD,SPOOL 1 1
12 1 172446-45820 LINK BALL 6 1 1
13 1 22117-060000 WASHER, 6 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1
15 1 26051-060002 NUT, M6 1 1
16 1 26051-060002 NUT, M6 1 1
17 1 933110-54100 PIN 4.75X14 1 1
18 1 172068-28490 SPRING 2 2
19 1 172446-45910 LOCK ,P.T.O0.(RED:11) 1 1
20 1 22137-080000 WASHER, 8 3 3
21 1 26757-080002 NUT, LOCK M8 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 CONTROL EQUIPMENT 0CK10-M37402  Fig.24
Fig.24. CONTROL EQUIPMENT(VARIABLE LEG) oy=svoscr) o
€)= (F)=
No. Lev. Parts No. Description Qty I R

@ B € O E @

172446-45350 LEVER (GRAY:72)
172141-41360 BUSH 1415
172446-45950 KNOB, LEVER

1C6281-52310  PIN, SNAP 6
24761-050000 NIPPLE, GREASE C
933110-54100 PIN 4.75X14

B
1
2
1
2
1
2
2

~Njo o slw N e
N = = N [ A=Y
NN R NP N R

172446-45390 LINK

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 FRAME 0CK10-M37402 Fig.25

Fig.25. TRACK FRAME(FIXED LEG SPEC.) (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172446-50100 FRAME,LOWER(GREEN:88 1 1
1-1 1 172446-50101 FRAME,LOWER(GREEN:88 1 1 N
(A=M/#02536) (B=M/#02536)
2 1 172446-61301 COVER 1 1
3 1 172447-61500-1 COVER, MOTOR 2 2
4 1 22217-100000 WASHER, SPRING 10 6 6
5 1 22217-100000 WASHER, SPRING 10 4 4
6 1 26116-100202 BOLT, M10X 20 PLATED 6 6
7 1 26116-100202 BOLT, M10X 20 PLATED 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 FRAME 0CK10-M37402 Fig.26
Fig.26. TRACK FRAME(WIDEN/SHORTEN VARIABLE LEG SPEC.) (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172122-17190  CLIP, TREE 2 2
2 1 172446-50500 FRAME,CENTER(GREENS8 1 1
3 1 17244650700 FRAME,CRAWLER-L (88) 11
31 1 17244650701 FRAME,CRAWLER L (88) 1 1 N
(A=M/#02536) (B=M/#02536)
4 1 172446-50710 FRAME,CRAWLER-R (88) 1 1
4-1 1 17244650711 FRAME,CRAWLER R (88) 1 1 N
(A=M/#02536) (B=M/#02536)
5 1 172446-50900 BRACKET L,CYL. (88) 11
6 1 172446-50910 BRACKET R,CYL. (88) 1 1
7 1 172446-50960 LINKA (GREEN:88) 4 4
8 1 172446-50970 LINKB (GREEN:88) 4 4
9 1 172446-51000  PIN 25-197 2 2
9-1 1 17244651001  PIN, 25-197 2 2 F
(A=M/#02753) (B=M/#02753)
10 1 172446-51040  PIN 25-80 6 6
10-1 1 172446-51041  PIN, 25X80 6 6 F
(A=M/#02753) (B=M/#02753)
11 1 172446-51050  PIN 25-68 8 8
11-1 1 172446-51051  PIN, 25X68 8 8 F
(A=M/#02753) (B=M/#02753)
I 13-1 12 1 172446-51060  PIN 25-100 2 2
) 13 1 17244651080  PLATE,LOCK(GREEN:88) 8 8
U om 13-1 1 172446-51081  PLATE,LOCK(GREEN:88) 8 8 S
(A=M/#02753) (B=M/#02753)
14 1 172155-81390 COTTER PIN 6X 35 2 2
15 1 24761-020000  NIPPLE, GREASE PT1/8 12 12
16 1  24761-040000  NIPPLE, GREASE B 4 4
17 1 26013-100162  BOLT, M10X 16 16 16
17-1 1 26013-100202  BOLT, M10X 20 16 16 S
(A=M/#02753) (B=M/#02753)
18 1 26013-100252  BOLT, M10X 25 8 8
19 1 172446-61500 COVER, MOTOR 2 2
20 1 172446-61531 COVER 1 1
21 1 22217-100000 WASHER, SPRING 10 6 6
22 1 22217-100000 WASHER, SPRING 10 4 4
23 1  26116-100202  BOLT, M10X 20 PLATED 6 6
9-1 24 1  26116-100202  BOLT, M10X 20 PLATED 4 4
5mm 10mm
hSRIL
VlEWED%ROM@

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH PIN(NEW TYPE)X1
REFNO.13-1 X1 & 17-1 X 2. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 FRAME

Fig.27. TURNING FRAME

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.27
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172157-45840  WASHER 8X18X4 2 2

2 1 172446-54100 FRAME,TURNING (87) 1 1

2-1 1  172446-54090 FRAME,TURNING (87) 1 1 N

(A=M/#01899) (B=M/#01899)

3 2 172157-54800 BUSH 35X45 2 2

4 1 172446-54220 COVER, FRAME 1 1

5 2 172446-13530  SEAL, RADIATOR 1 1

7 1 172446-54260 FRAME, SIDE 1 1

8 1 22137-080000  WASHER, 8 2 2

9 1 26013-080162 BOLT, M8X 16 1 1

10 1 172446-54200 FRAME,TURNING (87) 1 1
10-1 1 172446-54190 FRAME,TURNING (87) 1 1 N

(A=M/#01899) (B=M/#01899)

11 2 172157-54800  BUSH 35X45 2 2

12 1 194940-24350  PIN, 10X28 2 2

13 1 172157-57600 BEARING,TURNING (88) 1 1

14 2 172157-57610 SEAL SET 1 1

15 3 172157-57620  SEAL 1 1

16 3  172157-57630 SEAL 1 1

17 1 172155-57610 BOLT M10X45 16 16

18 1 22217-100000 WASHER, SPRING 10 15 15

19 1 26072-100352 BOLT, 10.910X 35 11 1

20 1 26072-100552 BOLT, 10.910X 55 4 4

21 1 26013-080252 BOLT, M8X 25 1 1

22 1 26116-080162 BOLT, M8X 16 PLATED 4 4

23 1 1A1380-62160 WASHER 4 4

24 1 172446-54300 COVERASSY, PTO 1 1

25 2 172446-13530  SEAL, RADIATOR 1 1

Remarks

(1)FIX LEG SPEC.

(2)WIDEN/SHORTEN VARIABLE LEG SPEC.
(3)P.T.O. SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 AROUND SEAT 0CK10-M37402 Fig.28

Fig.28. STEP & TURNING LOCK -svoscr) o
©= G
No. Lev. Parts No. Description Qty |
4 A (B (© (® (E) @

1 1 17244658800  PIN,LOCK 11
| | | o | 2 1 172157-58830  KNOB, 6.5X18X35 101
9 7 6 g—11-1 % 8 3 1 17244662150 MOUNT,STEP 11
4 1 17244662200  STEP ASSY 1 1
PN 41 1 172A29-62100 STEPASSY 11 N
(A=XXX) (B=XXX)
6 2 17244662210  INSULATOR 11
7 2 17244662220  SEAL, STEP 101
8 2 17244662230  INSULATOR 11
9 2 17244662240  INSULATOR 1 1
10 1 26013-100252  BOLT, M10X 25 2 2
11 1 26106-080202  BOLT, M8X 20 PLATED 4 4
11-1 1 26116-080252  BOLT, M8X 25 PLATED 4 4 N
(A=M/#02069) (B=M/#02069)
12 1 1A1380-62160 WASHER 4 4 W
(A=M/#02069) (B=M/#02069)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 AROUND SEAT
Fig.29. SEAT & MOUNT

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.29
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172649-64101  SEAT ASSY, OPERATOR 1 1
1-1 1 172A54-64100  SEAT ASSY, OPERATOR 1 1 N
(A=MXXXXX) (B=MXXXXX)
1-2 1 172A64-64010  SEAT ASSY 11 N
(A=MZZ2Z2Z) (B=MZZ2222)
1A 2  172A54-64110 COVER 1 1 W
(A=MXXXXX) (B=MXXXXX)
1A-1 2 172A54-64110 COVER 1 1 z
(A=MZZ272Z) (B=MZZ2727)
1B 2 172A54-64120 SCREW, M5X16 4 4 W
(A=MXXXXX) (B=MXXXXX)
1B-1 2 172A54-64120  SCREW, M5X16 4 4 z
(A=MZZ2Z2Z) (B=MZZ2222)
1c 2 172A64-64020  STAY, SEAT 1 1 W
(A=MZZ2Z2Z) (B=MZZ222Z)
1D 2 172A64-64030 CASE, LETTER 1 1
(A=MZZ2722) (B=MZz2722)
1E 2 172A64-64050 SCREW, M6.0X16 4 4
(A=MZZ2Z22) (B=MZZ2222)
1F 2 26013-080202 BOLT, M8X 20 2 2 w
(A=MZZ222Z) (B=MZZ2727)
2 1 172446-64200 BRACKET,SEAT(GREEN97 1 1
3 1 172141-64370  CUSHION, SEAT 2 2
4 1 172156-64420  PIN 1 1
5 1 22372-080000  PIN, SNAP 8 2 2
6 1 26013-080162 BOLT, M8X 16 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 BONNET 0CK10-M37402 Fig.30

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.45.

H A)=SV08(JP D)=
Fig.30. BONNET EBLSVOSEEX)) EE;:
©)= (F)=
. No. Lev. Parts No. Description Qty |
7.7-1inc. (1), (7-1)~16 34 @ B © O E 6
4 (7-1) 38 2 1 1 172164-19130  BOLT M10X 25 4 4
2-1 2 1 172446-62800  PARTITION ASSY 11
B o 2-1 1 172446-62801  PLATE, PARTITION 11 N
PREVIOUS (A=M/#03012) (B=M/#03012)
22 1 172446-62802  PLATE 101 s
Eﬂﬂg\/ J0Us (A=M/#03062) (B=M/#03062)
4 2 172446-62910  PLATE, RUBBER 1 1
5 2 172446-62920 RUBBER PLATE 101
5-1 2 172446-62921  RUBBER PLATE 11 s
(A=M/#03062) (B=M/#03062)
5A 2 172446-62940  PLATE,RUBBER C FO 11 W
(A=M/#03062) (B=M/#03062)
6 2 17244662930 RUBBER 1 1
7 1 172446-65100 BONNET 11
7-1 1 172A20-65100-1 BONNET 11 N
a7 18 (A=M/# 03257) (B=M/# 03257)
PREVIOUS 9 2 172446-65190 TRIM, 2300 1 1
10 2 17244665230  SPONGE
10-1 2 172446-65231 SPONGE S
(A=MI#01263)
102 2 172446-65232  SPONGE N
(A=M/#01376)
10-3 2 172A20-65300 SPONGE N
B% (A=M/# 03210) (B=M/# 03210)
PREVIOUS 10-4 2 172A20-65301 SPONGE N
15 (A=M/# 03257) (B=M/# 03257)
10A 2 172446-65580 SPONGE W
(A=MI#01263)
10A-1 2 172446-65581  INSULATOR S
(A=M/#01376)
B 1 2 172446-65240 SPONGE
PREVIOUS 12 2 172446-65250  SPONGE 1
_— 12-1 2 172446-65251 SPONGE 1 N
(A=M/#01376)
13 2 172446-65260 SPONGE 101
10 14 2 172446-65270  SPONGE 11
e 15 2 172446-65280  INSULATOR 1 1
;ﬁ 15-1 2 172446-65281  INSULATOR 11 N
(A=M/# 03257) (B=M/# 03257)
DI P 16 2 172446-65290  INSULATOR 11
1) REPAIR PARTS 16-1 2 172A20-65330  INSULATOR 11 R
(A=M/#03159) (B=M/#03159)
i 17 1 172446-65300 ARM ASSY, BONNET
18 1 172446-65350 LEVER CMP 11
46— 18-1 1 172480-65450 LEVER ASSY F
10A-1 }8:3 EIV/E‘R_ Ef&[ﬁ (A=M/#02888) (B=M/#02888)
19 1 172446-65370  PLATE
19-1 1 172446-65371  PLATE N
(A=M/#02888) (B=M/#02888)
Z‘;gégfm PART 20 1 172446-65380  PLATE
21 1 172446-65400 MOUNT,BONNET

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 BONNET
Fig.30. BONNET

7,7-1inc.(7), (7-1)~16

4

|B7%
PREVIOUS (7

B 18
PREV10US

|B7%
PREVIOUS

15

1B

PREVIOUS

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.30
(D)=
(E)=
(F)=

HHER
10A 10-1
10-2 REPAIR PARTS
IBf 2
! Wy PREVIOUS  2-1
16 20mm
10A-1  10-3 IN=S1h~
10-4 EVER LIGHT
Remarks

(1)REPAIR PART

(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.45.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
22 1 172446-65470 WASHER, 10.5-22 4 4
23 1 172446-65500 LINK 1 1
24 1  172446-65540 HOOK 1 1
25 1 172156-65690 SPRING, STOPPER 1 1
26 1 172164-66170 KEY ASSY, CYLINDER 1 1
31 1 22137-080000 WASHER, 8 1 1
32 1 22137-080000 WASHER, 8 3 3
33 1 22137-100000 WASHER, 10 4 4
34 1 22157-080000 WASHER, 8 2 2
35 1 22217-080000 WASHER, SPRING 8 1 1
36 1 22360-120000 PIN, SNAP 12 2 2
37 1 22372-080000 PIN, SNAP 8 1 1
38 1 22417-200200 PIN, COTTER 2.0X20 1 1
39 1 26013-080202 BOLT, M8X 20 3 3
40 1 26013-100202 BOLT, M10X 20 4 4
41 1 26051-100002 NUT, M10 4 4
42 1  26347-100002 NUT, M10 1 1
43 1 26716-080002 NUT, M8 1 1
44 1 172524-17330 KEY ASSY 1 1
45 1 172116-46630 KNOB, LEVER 1 1 W
(A=M/#02888) (B=M/#02888)
46 1 172478-65750 SPONGE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.31

; A)=SVO08(IP D)=
Fig.31. HYD.OIL PUMP & JOINT (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
3 A B () O (E) R
1 1 172446-71100 MOUNT,HYD.PUMP 1 1
2 1 22312-080200 PIN, PARALLEL M8X20 2 2
3 1 26013-100252 BOLT, M10X 25 8 8
4 1 172157-71210 COUPLING ASSY 1 1
5 2 172157-71201 JOINT 1 1
6 2 172137-71220 COUPLING, CF-8 1 1
7 2  22351-040008 PIN, SPRING 4.0X 8 3 3
8 2  26450-100302 BOLT, M10X 30 6 6
9 1 22137-100000 WASHER, 10 2 2
10 1 26013-100252 BOLT, M10X 25 2 2
11 1 172446-73100 PUMP 1 1
11-1 1  172446-73101 PUMP 4.1X4.1 1 1 R

(A=M/# 03257) (B=M/# 03257)
12 2 172446-73120 SEAL SET
13 172446-73130 STEEL BALL

e N
e N

2
14 2 172446-73140 BOLT M10
15 2 172446-73150 WASHER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.32. BOOM CYLINDER

R UNo. 1%
RHELNo.2~212E8H#ET,
1 INC.2~21.

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.32
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-72100 CYLINDER ASSY, BOOM 1 1
2 2 172446-72110 HEAD 50-25 1 1
4 3 933111-01700 BUSH 25 25, ROD 1
4-1 3 24550-025250  BUSH, 25X25 1 1 R
(A=M/#01762)
5 2  172446-72150 TUBE, BOOM 1 1
6 3 172156-72770  BUSH, PIN 2535 B 1 1
7 2 172446-72270 ROD ASSY, BOOM 1 1
8 3 172156-72770  BUSH, PIN 2535 B 1 1
9 2 172447-72320  GASKET 1 1
9-1 2 172447-72321  GASKET ASSY, RGU50 1 1 N
(A=M/#02156) (B=M/#02156)
10 2 172446-72370  COLLAR, 36-25 1 1
11 2 172447-72380  RING 36 1 1
12 2 172447-72530  PISTON 50 18X28 1 1
12-1 2 172447-72531 PISTON 50 18X28 1 1 N
(A=M/#02156) (B=M/#02156)
13 2 172157-72730  NUT, M18 1 1
14 2 172157-72010 SEAL SET, HEAD 50A 1 1
20 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
21 2 24761-040000 NIPPLE, GREASE B 1 1
22 1 172446-72350 COVER, SLIDE 1 1
23 1 172186-72480  GUIDE, SLIDE 2 2
24 1 22217-100000 WASHER, SPRING 10 1 1 z
(A=M/# 13795) (B=M/# 13795)
25 1 26116-100162 BOLT, M10X 16 PLATED 1 1
25-1 1 26013-100202 BOLT, M10X 20 1 1 N
(A=M/# 13795) (B=M/# 13795)
26 1 933147-03400 WASHER, BRAKE ARM 1 1
27 1 933168-14170  SPRING 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.33
Fig.33. ARM CYLINDER (A)=SVOB(P) ()=

(B)=SVO8(EX) (E)=
(©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1  172446-72400  CYLINDER, ARM 1 1
2 2 172447-72320  GASKET 1 1
2-1 2 172447-72321  GASKET ASSY, RGU50 11 N
(A=M/#02156) (B=M/#02156)
3 2 172446-72430  TUBE, ARM 1 1
4 3 172156-72770  BUSH, PIN 2535 B 11
5 2 172446-72500 ROD,ARM 1 1
6 3 172156-72770  BUSH, PIN 2535 B 1 1
7 2 172447-72530  PISTON 50 18X28 11
7-1 2 172447-72531  PISTON 50 18X28 1 1 N
(A=M/#02156) (B=M/#02156)
8 2 172157-72620  HEAD 5025 B W/BUSH 11
10 3 933111-01700  BUSH 25 25, ROD 1
10-1 3 24550-025250  BUSH, 25X25 1 1 R
(A=M/#01762)
1 2 172157-72730  NUT, M18 1 1
12 2 172157-72020  SEAL SET, HEAD 50B 11
17 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
R UNo. 1{E
RHULNo.2~17%28#F9 .
1 INC. 2~17.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.34. BUCKET CYLINDER

R LNo. 11X
RH LNo. 2~1728#H%ET .
1 ING. 2~17.

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.34
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-72550 CYLINDER ASSY 1 1
2 2 172446-72580 TUBE, BUCKET 1 1
3 3 172156-72770 BUSH, PIN 2535 B 1 1
4 2 172186-72630 HEAD 1 1
6 3 933111-01700 BUSH 25 25, ROD 1
6-1 3 24550-025250 BUSH, 25X25 1 1 R
(A=M/#01762)
7 2 172446-72650 ROD,BUCKET 1 1
8 3  172156-72410 BUSH, PIN 25 35 A 1 1
9 2 172446-72680 PISTON 45 1 1
9-1 2 172446-72681 PISTON 45 1 1 N
(A=M/#02156) (B=M/#02156)
10 2 172186-72690 GASKET 1 1
11 2 172157-72730 NUT, M18 1 1
12 2 172186-72590 SEAL SET, HEAD 1 1
17 2 24761-040000 NIPPLE, GREASE B 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.35

; A)=SVO08(IP D)=
Fig.35. SWING CYLINDER (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172446-72800 CYLINDER ASSY, SWING 1 1
1-1 1 172446-72801 CYLINDER ASSY, SWING 1 1 N
(A=M/#03012) (B=M/#03012)
2 2 172449-72030 SEAL SET, HEAD 55 30 1 1
7 2 172449-72320 GASKET 1 1
7-1 2 172449-72321 GASKET ASSY, RGU55 1 1 N
(A=M/#02156) (B=M/#02156)
8 2 172173-72550 ROCK WASHER 55 1 1
9 2  172449-72560 HEAD CMP 55 30 1 1
11 3 933111-01800 BUSH 30 30 1
11-1 3 24550-030300 BUSH, 30X30 1 1 R
(A=M/#01762)
12 2 172141-72580 NUT, M20 1 1
13 2 172449-72680 PISTON 55(20-28 1 1
13-1 2 172449-72681 PISTON 55(20-28 1 1 N
B LNo. 11 (A=M/#02156) (B=M/#02156)
RH UNo 2~1858H =T, 14 2 17244672830  TUBE ASSY, SWING 11
1 INC. 2~18. 15 3 172186-72910  BUSH 101
16 2 172446-72870 ROD,SWING 1 1
16-1 2 172446-72871 ROD ASSY, SWING 1 1 N
(A=M/#03012) (B=M/#03012)
17 3  933125-05300 BUSHING 30 34.5B 1 1
18 2 24761-020000 NIPPLE, GREASE PT1/8 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.36

; A)=SVO08(IP D)=
Fig.36. BLADE CYLINDER (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 172446-72700 CYLINDER ASSY, BLADE 1 1
2 172447-72320 GASKET 1 1
2-1 172447-72321 GASKET ASSY, RGU50 1 1 N
(A=M/#02156) (B=M/#02156)
3 172447-72530 PISTON 50 18X28 1 1
3-1 172447-72531 PISTON 50 18X28 1 1 N
(A=M/#02156) (B=M/#02156)
4 172157-72620 HEAD 5025 B W/BUSH 1 1
6 933111-01700 BUSH 25 25, ROD 1

24550-025250 BUSH, 25X25
#01762)
172157-72730 NUT, M18

[N
[N
Py

(A=

172446-72730  TUBE, BLADE
172156-72410 BUSH, PIN 25 35 A
172157-72020 SEAL SET, HEAD 50B

172446-72770 ROD,BLADE
172156-72410 BUSH, PIN 25 35 A
172447-72790-2 PROTECTER (GREEN:88)

18
18-1

26013-080162 BOLT, M8X 16

26014-080162 BOLT, M8X 16
(A=XXX) (B=XXX)

@
AN
PRk onvdMonME oo EIMONME O R

AARPRRRP R RR
AARPRRRP R RR

R LNo. 11%

RH LNo. 2~16%28H#F T,

1 INC. 2~16.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.37. VARIABLE LEG WIDEN / SHORTEN CYLINDER

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.37
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A (B () O () A
1 1 172157-72831-2 COVER 1
1-1 1 172446-73010-2 COVER ASSY 11 N
RH LNo. 18(% 32 (A=M/#01302)
RHLNo. 19~R2%8HET, 2 1 172157-72841-2 COVER 1
18 INC. 19~32. 21 1 172446-73030 COVER 1 1 N
(A=M/#01302)
18‘ 3 1 172446-72900  CYLINDER, VARIABLE 1 1
4 2 172447-72320  GASKET 101
41 2 172447-72321  GASKET ASSY, RGU50 11 N
(A=M/#02156) (B=M/#02156)
5 2 172447-72530  PISTON 50 18X28 11
5-1 2 172447-72531  PISTON 50 18X28 11 N
(A=MI#02156) (B=M/#02156)
6 2 172157-72620  HEAD 5025 B W/BUSH 11
8 3 933111-01700  BUSH 25 25, ROD 1
8-1 3 24550-025250  BUSH, 25X25 1 1 R
(A=M/#01762)
< 9 2 172157-72730  NUT, M18 11
@ 10 2 172157-72020  SEAL SET, HEAD 50B 11
15 2 172446-72910  TUBE, VARIABLE 101
16 2 172446-72970  ROD 11
17 2 24761-020000  NIPPLE, GREASE PT1/8 11
18 1 172446-72940  CYLINDER, VARIABLE 101
19 2 172447-72320  GASKET 11
19-1 2 172447-72321  GASKET ASSY, RGU50 1 1 N
(A=M/#02156) (B=M/#02156)
20 2 172447-72530  PISTON 50 18X28 11
20-1 2 172447-72531  PISTON 50 18X28 1 1 N
(A=M/#02156) (B=M/#02156)
21 2 172157-72620  HEAD 5025 B W/BUSH 11
23 3 93311101700  BUSH 25 25, ROD 1 1
231 3 24550-025250  BUSH, 25X25 101 R
(A=M/#01762) (B=M/#01762)
B UNo. 31 24 2 172157-72730  NUT, M18 1 1
R LNo. 4~172EBHET, 25 2 17215772020  SEAL SET, HEAD 50B 101
3 INC.4~17. 30 2 172446-72950  TUBE, VARIABLE 11
3 31 2 172446-72970  ROD 1 1
32 2 24761-020000  NIPPLE, GREASE PT1/8 11
33 1 26013-100162  BOLT, M10X 16 4 4
16

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.38
Fig.38. TRAVEL MOTOR (A)=SV0BIP) ()=

(B)=SVOB(EX) )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172447-73300 MOTOR CMP,TRAVEL 2 2
2 2 172447-53560  PLATE ASSY,BASE 2 2
3 3 172157-70450  RING 4 4
7 3 172186-73160 PLUG 4 4
12 3 172447-73440  SPRING 4 4
13 3 172447-73450  SPRING 2 2
16 3 172447-73480 NEEDLE 4 4
18 3 172422-73550  PLUG 4 4
19 3 172422-73550  PLUG 8 8
20 3 172422-73650  PLUG 4 4
21 3 172187-73670  PLUG 4 4
22 3 22351-050012  PIN, SPRING 5.0X12 2 2
23 3 24101-060020  BEARING, BALL 6002C3 2 2
24 3 24311-000100  O-RING, 1AP10.0 4 4
25 3 24315-000140  O-RING, 1BP14.0 4 4
26 3 24315-000180  O-RING, 1BP18.0 4 4
27 2 172157-70090  SNAP RING 2 2
28 2 172447-73100 COVER 2 2
29 2 172447-73120 GEAR 6 6
30 2 172447-73140 GEAR 2 2
31 2 172447-73150  RING,SEAL 2 2
32 2 172447-73160  PLATE,THRUST 2 2
33 2 172447-73170  SEALASSY 2 2
34 2 172447-73180  RING,SNAP 2 2
35 2 172447-73190 RING 6 6
37 2 172186-73240  BOLT,HEX SOCKET 14 14
38 2 172447-73250  PLATE 2 2
39 2 172447-73280  BALL 4 4
40 2 172126-73400  SNAP RING 2 2
41 2 172186-73410  NEEDLE 90 90
42 2 172447-73510  WASHER,THRUST 6 6
43 2 172425-73540  PIN 2 2
44 2 172447-73550 CARRIERKIT 2 2
46 3 172157-70240  SNAP RING 12 12
52 3 172186-73450  RING,SNAP 2 2
53 3 22242-000150  RING, 15 2 2
54 3 22351-030012  PIN, SPRING 3.0X12 6 6
55 2 172187-73570  PLUG 4 4
56 2 172447-73570  PLATEKIT 2 2
58 3 172186-73230  SEAL, OIL 2 2
61 2 172447-73580  CYLINDER BARREL ASSY 2 2
71 2 172447-73590  O-RING KIT 2 2
72 3 172186-73230  SEAL, OIL 2 2
73 3 172447-73500  O-RING 2 2
74 3 24315-000060  O-RING, 1BP6.0 2 2
7 A > 75 3 24315-000110  O-RING, 1BP11.0 4 4
[ - 76 3 24315-000140  O-RING, 1BP14.0 4 4
0. R 77 3 24315-000140 O-RING, 1BP14.0 4 4
%E”w;-zlz?a_bs"iﬁ’**“ 78 3 24315-000180  O-RING, 1BP18.0 4 4
79 3 24321-001300 O-RING, 1AG130.0 2 2

80 24325-001050 O-RING 1B G-105.0 2 2

w

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402 Fig.38

; A)=SVO08(IP D)=
Fig.38. TRAVEL MOTOR (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
81 2 172187-73600 PLUG 4 4
82 2 172186-73710 SHAFT 2 2
83 2 24101-060044 BEARING, BALL 6004 2 2
84 1 26450-100252 BOLT, M10X 25 16 16

R LNo. T1{&
R LNo. 20 5802 &HE T,
71 INC. 72~80.

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.39
Fig.39. TURNING MOTOR (R=svosur) or

©)= =
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

w
o

172131-73931 FLANGE

w
ey

172131-73431 FLANGE
172131-73501 SEAL, OIL
172131-73510 SEAL, DUST

w W
w N

w
~

172131-73520 O-RING
172131-73760  WASHER, BACK UP

1 1 172446-57300 BEARING RETAINER(88) 1 1
2 1 172157-57310 PINION 13T 1 1
3 1 172157-57360 BEARING, NEEDLE 1 1
4 1 22242-000350 RING, 35 1 1
5 1 22252-000260 RING, 26 1 1
6 1 22252-000720 RING, 72 1 1
7 1 24101-062074 BEARING, BALL 6207 1 1
8 1 24163-405300 RING, INNER 404530 1 1
9 1 26013-100252 BOLT, M10X 25 4 4
10 1 27260-260000 PLUG, 26 1 1
11 1 26013-120352 BOLT, M12X 35 2 2
12 1 172446-73310 MOTOR CMP,TURNING 1 1
13 2 172446-73320 GEROLLER 1 1
14 2 172131-73360 SCREW 7 7
15 2 172131-73381 DRIVE 1 1
16 2 172131-73410 CAP, END 1 1
17 2 172131-73420 PLATE,SPACER 1 1
18 2 172131-73440 PLUG,HOUSING 2 2
19 2 172131-73450 HOUSING 1 1
20 2 172131-73460 SHAFT, OUTPUT 1 1
21 2 172131-73470 BEARING,THRUST RACE 1 1
22 2 172131-73480 BEARING, NEEDLE 1 1
23 2 172131-73490 SCREW 4 4
24 2 172131-73551 SEAL SET, S-130 1 1
25 3 172131-73501 SEAL, OIL 1 1
26 3 172131-73510 SEAL, DUST 1 1
27 3  172131-73520 O-RING 1 1
28 3 172131-73530 O-RING 3 3
29 3 172131-73540 O-RING 4 4

2 1 1

3 1 1

3 1 1

3 1 1

3 1 1

3 1 1

w
a1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT

Fig.40. SWIVEL JOINT(FIXED LEG SPEC.)(Y SPEC.)

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.40
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172447-73800  SWIVELASSY 1 1
1-1 1 172447-73801  SWIVELASSY 1 1 R
(A=M/#03210) (B=M/#03210)
1-2 1 172447-73850  SWIVEL ASSY 11 N
(A=*2006.07.) (B=*2006.07.)
1-3 1 172447-73850 SWIVEL ASSY 1 1 Z
(A=*2013.02.) (B=*2013.02.)
2 2 172447-73810  HUB,SWIVEL 1 1
3 2 172447-73820  SHAFT, SWIVEL 1 1
3-1 2 172447-73821  SHAFT, SWIVEL 1 1 R
(A=M/#03210) (B=M/#03210)
4 2 172447-73830  FLANGE,SWIVEL 1 1
5 2 172157-73910  SPACER, SWIVEL 1 1
6 2 22242-000401 RING, 40 1 1
7 2 22312-100320  PIN, PARALLEL M10X32 1 1
8 2 23871-010000 PLUG, RO1 7 7
9 2 26013-080352 BOLT, SPRING M8X 35 3 3
10 2 172447-73880  SEAL SET, SWIVEL 1 1
11 3 172142-73800 O-RING, 55.76X5.7 2 2
12 3 172458-73820 SEAL, SWIVEL 7 7
13 3 172148-73870 RING, BUCK UP 1 1
14 3 24321-000700  O-RING, 1AG70.0 1 1
14A 2 172447-73860 COVER, DUCT 1 1 W
(A=*2006.07.) (B=*2006.07.)
15 1 26013-100302 BOLT, SPRING M10X 30 4 4

Remarks

(1)A: no label.

Compatible by assembly exchange with parts of Fig.78(40A) No.1.
The inner parts are not compatible.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.78. (40A)SWIVEL JOINT(FIXED LEG SPEC.)(N SPEC.)

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.78
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172A82-73790  JOINT ASSY,SWIVEL F 1 1 W 1
(A=*2013.02.) (B=*2013.02.)
2 2 172A82-73800  JOINT ASSY,SWIVEL F 1 1
3 3 172A82-73810 SHAFT ASSY,SWIVEL F 1 1
6 3 172A82-73840 HUB,SWIVEL F 1 1
7 3 172A82-73850 FLANGE,SWIVEL F 1 1
8 3 172A82-73860  RING,THRUST 1 1
9 3 172A82-73880  SEALKIT,F 1 1
9-1 3 172A82-73870  SEALKIT, SWIVEL 1 1 N
(A=*2014.04.) (B=*2014.04.)
10 4 172A64-73870  RING,V 1 1
11 4 172B02-73870  SEAL, SWIVEL 7 7
11-1 4 172B02-73890  SEAL, SWIVEL 7 7 N
(A=*2014.04.) (B=*2014.04.)
12 4 172B02-73880  RING, BACKUP T3 55 1 1
13 4 24315-000560  O-RING, 1BP56.0 1 1
14 4 24325-000700 O-RING, 1BG70.0 1 1
15 3 22217-080000  WASHER, SPRING 8 3 3
16 3 22242-000421 RING, 42 1 1
17 3 23871-010000  PLUG, RO1 7 7
18 3 26076-080352 BOLT, 10.98X 35 3 3
19 2 172447-73860 COVER, DUCT 1 1
20 1 26013-100302 BOLT, SPRING M10X 30 4 4

Remarks
(1)A:'NACHI'LABEL

Compatible by assembly exchange from parts of Fig.40 No.1-3.

The inner parts are not compatible.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.41. SWIVEL JOINT(VARIABLE LEG SPEC.)(Y SPEC.)

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.41
(D)=
(E)=
(F)=

Remarks
(1)A: no label.

Compatible by assembly exchange with parts of Fig.79(41A) No.1.

The inner parts are not compatible.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172446-73850 SWIVEL ASSY 1 1
1-1 1 172446-73840 SWIVEL ASSY 1 1 N
(A=*2005.10.) (B=*2005.10.)
1-2 1 172446-73840 SWIVEL ASSY 1 1 z
(A=*2013.02.) (B=*2013.02.)
2 3 172446-73860 HUB,SWIVEL 1 1
3 3  172446-73870 SHAFT, SWIVEL 1 1
3-1 3  172446-73871 SHAFT, SWIVEL 1 1 N
(A=M/#03229) (B=M/#03229)
6 3 172446-73890 FLANGE,SWIVEL 1 1
7 3 172157-73910 SPACER, SWIVEL 1 1
8 3 22242-000401 RING, 40 1 1
9 3 23871-010000 PLUG, RO1 8 8
10 3  26013-080352 BOLT, SPRING M8X 35 3 3
11 3 172446-73900 SEAL SET, SWIVEL 1 1
12 4 172142-73800 O-RING, 55.76X5.7 2 2
13 4 172458-73820 SEAL, SWIVEL 9 9
14 4 172148-73870 RING, BUCK UP 1 1
15 4 24321-000700 O-RING, 1AG70.0 1 1
15A 2 172448-73900 COVER, DUCT 1 1 w
(A=*2005.10.) (B=*2005.10.)
16 1 22217-100000 WASHER, SPRING 10 3 3
17 1 26072-100302 BOLT, 10.910X 30 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.79. (41A)SWIVEL JOINT(VARIABLE LEG SPEC.)(N SPEC.)

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.79

)=
©®=
=

Remarks
(1)A:'NACHI'LABEL

Compatible by assembly exchange from parts of Fig.41 No.1-2.

The inner parts are not compatible.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172A82-73890 JOINT ASSY,SWIVEL L 1 1 w 1
(A=*2013.02.) (B=*2013.02.)
2 2 172448-73900 COVER, DUCT 1 1
3 2 172A82-73900 JOINT ASSY,SWIVEL L 1 1
4 3 172A64-73810 SHAFT ASSY,SWIVEL SL 1 1
7 3 172A64-73850 FLANGE,SWIVEL SL 1 1
8 3 172B02-73860 SPACER, SWIVEL 1 1
9 3  172A64-73880 SEAL KIT,SL 1 1
9-1 3  172A64-73860 SEAL KIT, SWIVEL 1 1 N
(A=*2014.04.) (B=*2014.04.)
10 4 172A64-73870 RING,V 1 1
11 4  172B02-73870 SEAL, SWIVEL 9 9
11-1 4 172B02-73890 SEAL, SWIVEL 9 9 N
(A=*2014.04.) (B=*2014.04.)
12 4 172B02-73880 RING, BACKUP T3 55 1 1
13 4 24315-000560 O-RING, 1BP56.0 1 1
14 4 24325-000700 O-RING, 1BG70.0 1 1
15 3 172A64-73890 BOLT,10.9 8X 40 3 3
16 3 172A82-73940 HUB,SWIVEL L 1 1
17 3 22217-080000 WASHER, SPRING 8 3 3
18 3 22242-000451 RING, 45 1 1
19 3 23871-010000 PLUG, RO1 8 8
20 1 22217-100000 WASHER, SPRING 10 3 3
21 1 26072-100302 BOLT, 10.910X 30 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.42. CONTROL VALVE(FIXED LEG SPEC. : 1/5)

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.42
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
ay kA= ASSY A _(B) () DB) () (F)
i 1 1 17244674100 CONTROL VALVE 11
HENo, 420 BLEH Lo, 114 2 2 172157-70710  O-RING 2 2
HEENo. 420 B H UNo. 241 529 3 2 17244674120  SECTION ASSY 11
EHNo. 83D RH LNo. 17 537& 4 3 172157-70720  PLUG PF3/8 11
B ENo. 44D B H LNo. 157 529& 5 3 172447-74250  SECTION 1 1
23 R o, 400RH ho 11534 6 3 17218374350  PLUG PFL/4 11
EEHET, 7 3 24315-000110  O-RING, 1BP11.0 1 1
Fig. 42 Ref. No. 1 8 3 24315-000140  O-RING, 1BP14.0 101
151 inc. Fig.42 Ref.No. 2~29 9 2 172446-74130  SECTION ASSY, SWING 11
25 ‘ I T e 15 10 3 172157-70630  BAC UP RING 11
IS 14 Fig. 45 Ref.No. 1~36 11 3 172157-70640  PLATE, O-RING 101
/ 22 Fig. 46 Ref.No. 1~34 12 3 172157-70690  SPRING, VALVE 11
. ?;_ 13 3 172157-70700  STAY, VALVE 1 1
';1 1;&; k é_/_ 14 3 17215770720  PLUG PF3/8 101
15 3 172157-70820  CAP, SPRING 11
4 16 3 172446-74410  SECTION, SWING 1 1
3 18 4 172446-74260  SPOOL ASSY, SWING 101
028 LY 19 3 172137-74520  VALVE, CHECK 11
20 3 24311-240100  O-RING, 1AP10A 1 1
- 21 3 24315-000110  O-RING, 1BP11.0 101
/ . 22 3 24315-000140  O-RING, 1BP14.0 11
T 23 3 26450-050452  BOLT, M5X 45 2 2
2 24 3 26557-050102  SCREW, M5X10 2 2
28 25 2 172446-74220  MAIN RELIEF VALVE 11
26 2 172447-74230  ANTI-CAVITATION 1 1
27 2 172186-74800  BOLT 3 3
28 2 24315000100 O-RING, 1BP10.0 4 4
29 2 26716-080002  NUT, M8 6 6
30 1 26013-080162  BOLT, M8X 16 3 6
L
P
= A= =
K o
0
P2 (A9 |a8|A7[n6 |5 | ne 3] A2 g%
olo|o|olo|olololo
ooooooooo§§
T2 |B9|B8 |B7|B6 |B5|B4 |B3|B2
=t = g
= = |
M5 (SHING)
P1#" =h (P1 PORT)
B 583
VIEWED FRoM (A)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.43. CONTROL VALVE(FIXED LEG SPEC. : 2/5)

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.43
(D)=
(E)=
(F)=

N
[ee]

172447-74310

VALVE, CHECK

Q?e,_
W N
- ©

172446-74430
172446-74300
172137-74520

SECTION, BUCKET
SPOOL ASSY, BUCKET
VALVE, CHECK

24311-240100
24315-000110
24315-000140

O-RING, 1AP10A
O-RING, 1BP11.0
O-RING, 1BP14.0

26450-050452

BOLT, M5X 45

No. Lewv. Parts No. Description |
Ay ka—sLT ASSY (A) (B) () (D) (E) (F)

el el 1 2 172157-70710  O-RING 2 2
HENo. 42D B UNo. 1% 2 2 172446-74140  SECTION ASSY, BOOM 101
5 ENo. 20 R H LNo. 2/ 529¢& 3 3 172157-70630 BAC UP RING 1 1
TEENo. 430 Bt LNo. 1/ 537& 4 3 172157-70640  PLATE, O-RING 101
S 7 — Iésng- ﬁégéﬁ tng }g::ggi 5 3 172157-70690  SPRING, VALVE 101
54 g HENo. 460 B CNo. 15534 6 3 172157-70700  STAY, VALVE 11
. 17 tEaEd, 7 3 172157-70720  PLUG PF3/8 1 1
EE, 4—  BOOM Fig. 42 Ref. No. 1 8 3 172157-70820  CAP, SPRING 101
/ inc. Fig.42 Ref.No.2~29 9 3 172446-74420  SECTION, BOOM 1 1
E:g ﬁ SZ? nz }:g; 11 4 172446-74280  SPOOL ASSY, BOOM 101
Fig. 45 Ref. No. 1~36 12 3 172137-74520  VALVE, CHECK 11
Fig. 46 Ref.No.1~34 13 3 24311-240100  O-RING, 1AP10A 11
14 3 24315-000110  O-RING, 1BP11.0 11
15 3 24315-000140  O-RING, 1BP14.0 11
16 3 26450-050452  BOLT, M5X 45 2 2
17 3 26557-050102  SCREW, M5X10 2 2
18 2 172446-74230  VALVE ASSY, RELIEF 2 1 1
19 2 24315-000100  O-RING, 1BP10.0 4 4
Ky b 20 2 172446-74150  SECTION ASSY, BUCKET 101
BUCKET 21 3 172157-70630  BAC UP RING 1 1
22 3 172157-70640  PLATE, O-RING 11
4 23 3 172157-70690  SPRING, VALVE 1 1
; ) —20 24 3 172157-70700  STAY, VALVE 1 1
7 8 25 3 172157-70720  PLUG PF3/8 2 2
! 26 3 172157-70820  CAP, SPRING 1 1
/ 19 27 3 172447-74300  SPRING, VALVE 101
3 11
3 11
4 11
3 11
3 1 1
3 1 1
3 2 2
3 2 2
3 2 2

26557-050102

SCREW, M5X10

- 32
? 33
19 34
35
36
37
t
up
= =L L
4 mﬁ
P2 | A9 [ AB | A7 [A6 | A5 |A4 APl
o|olo|ojojojofRio| o
ooooooo§§oo
T2|B9 |B8|B7|B6 |B5 |B4 B1|T1
e X
N &y b (BUCKET)
5 ~h (BOOW) —
B #3583
VIEWED FROM

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.44
Fig.44. CONTROL VALVE(FIXED LEG SPEC. : 3/5) (B-svoa(En o
€)= (F)=

. Lev. Parts No. Description Qty |
a2 kA—JLSILT ASSY (A (B (€) O (B ©

z
°

CONTROL VALVE ASSY

N

©
N
[}

26450-050452 BOLT, M5X 45

26557-050102 SCREW, M5X10
24315-000040 O-RING, 1BP4.0
24315-000100 O-RING, 1BP10.0

—_
NN
o0 N

CONTROL VALY 1 2 172157-70710  O-RING 2 2

B ENo. 420 B LNo. 114 2 2 172446-74160  SECTION ASSY, TRAVEL 11

EENo. 420 B UNo. 25 520& 3 3 172157-70630  BAC UP RING 11

EENo. 3D RH LNo. 17 537& 4 3 172157-70640  PLATE, O-RING 11

B ENo. 440 B LNo. 150 529& 5 3 172157-70700  STAY, VALVE 101

ggmg: jgg;: Lo [ otes 6 3 172157-70820 _ CAP, SPRING 11

g 7 3 17244674440  SECTION ASSY, TRAVEL 11

BES Fig. 42 Ref.No. 1 9 4 17244674320  SPOOLASSY, TRAVEL 11

R‘D;' VE ine. Fig 42 Ref.ho.2~29 10 3 24311-240100 _ O-RING, 1AP10A 11
18. eT. No. 1T~

F o Ror Ny 130 11 3 24315000110  O-RING, 1BP11.0 11

Fig 45 Ref.No. 1~36 12 3 26450-050452  BOLT, M5X 45 2 2

Fig 46 Ref.No.1~34 13 3 26557050102  SCREW, M5X10 2 2

14 2 17244674170  SECTION ASSY, BLADE 11

. 15 3 172157-70630  BAC UP RING 11

0—20 gk 16 3 172157-70640  PLATE, O-RING 11

. 17 3 172157-70690  SPRING, VALVE 11

&71 [ 4 18 3 172157-70700  STAY, VALVE 11

o 14 19 3 172157-70820  CAP, SPRING 11

29 20 3 172446-74450  SECTION ASSY, BLADE 11

> 22 4 17244674340  SPOOLASSY, BLADE 11

23 3 17213774520  VALVE, CHECK 11

24 3 24311240100  O-RING, 1AP10A 11

25 3 24315000110  O-RING, 1BP11.0 11

3 2 2

3 2 2

2 11

2 4 4

N

©
N
[(e]

I
i
I
h
-
=
-
)]
20 O=

o
o
B8O 08
o
@]
@]
o
o

7" b~} (BLADE)

BT RDRIVE)

(NEELE

VIEWED FROM @ - Yes No Yes No
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT

Fig.45. CONTROL VALVE(FIXED LEG SPEC. : 4/5)

o
o
80 O3

ay bA—=sL T ASSY
CONTROL VALVE ASSY
172446-74100
EENo. 420 R H LNo. 11%
15 HNo. 420 R Hi LNo. 24 529&
IFENo. 43M R H LNo. 15 537&
IHENo. 4D REH LNo. 1/ 529&
EHEBNo. 46 R H LNo. 1/ 536&
15 BNo. 460 R Hi LNo. 14534
EEHET.
Fig. 42 Ref. No. 1
inc. Fig.42 Ref.No.2~29

Fig. 43 Ref.No. 1~37

Fig. 44 Ref.No.1~29

Fig. 45 Ref.No. 1~36

Fig. 46 Ref.No. 1~34

(DEELES

VIEWED FRou ()

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.45
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172157-70710  O-RING 2 2
2 2 172446-74180  SECTION ASSY, PTO 1 1
3 3 172157-70630  BAC UP RING 1 1
4 3 172157-70640 PLATE, O-RING 1 1
5 3 172157-70690 SPRING, VALVE 1 1
6 3 172157-70700 STAY, VALVE 1 1
7 3 172157-70720  PLUG PF3/8 1 1
8 3 172157-70820  CAP, SPRING 1 1
9 3 172183-74350  PLUG PF1/4 1 1
10 3 172446-74460  SECTION ASSY, PTO 1 1
12 4 172446-74360  SPOOL ASSY, PTO 1 1
13 3 172137-74520  VALVE, CHECK 1 1
14 3 24311-240100 O-RING, 1AP10A 1 1
15 3 24315-000110 O-RING, 1BP11.0 2 2
16 3 24315-000140  O-RING, 1BP14.0 1 1
17 3 26450-050452 BOLT, M5X 45 2 2
18 3 26557-050102  SCREW, M5X10 2 2
19 2 24315-000100 O-RING, 1BP10.0 4 4
20 2 172446-74190 SECTION ASSY, ARM 1 1
21 3 172157-70630 BAC UP RING 1 1
22 3  172157-70640 PLATE, O-RING 1 1
23 3 172157-70690  SPRING, VALVE 1 1
24 3 172157-70700  STAY, VALVE 1 1
25 3 172157-70720  PLUG PF3/8 1 1
26 3 172157-70820  CAP, SPRING 1 1
27 3 172446-74470  SECTION, ARM 1 1
29 4 172446-74380  SPOOL ASSY, ARM 1 1
30 3 172137-74520  VALVE, CHECK 1 1
31 3 24311-240100 O-RING, 1AP10A 1 1
32 3 24315-000110 O-RING, 1BP11.0 1 1
33 3 24315-000140 O-RING, 1BP14.0 1 1
34 3 26450-050452 BOLT, M5X 45 2 2
35 3 26557-050102  SCREW, M5X10 2 2
36 2 172446-74230  VALVE ASSY, RELIEF 2 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.46

Fig.46. CONTROL VALVE(FIXED LEG SPEC. : 5/5) ggg;gxgggg gz
©= (F)=
No. Lev. Parts No. Description Qty |
ay kA= T ASSY (A _(B) ©) (®) (E) (F)

700 1 2 17215770710  O-RING 2 2
R ENo, 20 B Lo, 11% 2 2 172446-74160  SECTION ASSY, TRAVEL 101
EENo. 420 Bt LNo. 205294 3 3 172157-70630 BAC UP RING 1 1
3 EENo. 43D R H LNo. 14 537& 4 3 172157-70640  PLATE, O-RING 11
HENo. 4D R Hi LNo. 1/ 529& 5 3 172157-70700  STAY, VALVE 101
gsug: igg;: tug }ﬁi ggﬁt 6 3 172157-70820 _ CAP, SPRING 11
ZEHET, 7 3 172446-74440  SECTION ASSY, TRAVEL 11
Fig. 42 Ref.No. 1 9 4 172446-74320  SPOOL ASSY, TRAVEL 101
inc. Fig.42 Ref.No.2~29 10 3 24311-240100  O-RING, 1AP10A 11
F:g:ﬁ sg ng 1:% 1 3 24315000110 O-RING, 1BP11.0 11
Fig. 45 Ref. No. 1~36 12 3 26450-050452  BOLT, M5X 45 2 2
Fig. 46 Ref.No. 1~34 13 3 26557-050102  SCREW, M5X10 2 2
14 2 172446-74200  SECTION ASSY 1 1
EEF 15 3 172157-70630  BAC UP RING 101
L-DRIVE 16 3 172157-70640  PLATE, O-RING 11
[ 4 17 3 172157-70690  SPRING, VALVE 11
18 3 172157-70700  STAY, VALVE 101
—2 19 3 172157-70820  CAP, SPRING 11
20 3 172446-74480  SECTION ASSY 11
22 4 172446-74400  SPOOL ASSY, SWING 101
23 3 172137-74520  VALVE, CHECK 11
24 3 24311240100  O-RING, 1AP10A 11
25 3 24315-000110  O-RING, 1BP11.0 101
26 3 26450-050452  BOLT, M5X 45 2 2
0? 27 3 26557-050102  SCREW, M5X10 2 2
; 28 2 172447-74200  SECTION ASSY 101
Tk\ 29 3 17218374350  PLUG PFl/4 11
2 30 3 172447-74380  SECTION 11
31 3 24315-000110  O-RING, 1BP11.0 101
32 2 172446-74220  MAIN RELIEF VALVE 11
33 2 172446-74240  VALVE ASSY, RELIEF 7 2 2
6 34 2 24315-000100 O-RING, 1BP10.0 4 4

il
8O ow| F
@WO O
wO owlo W Ghr
8O O o
WO Ow o
o ow| J
HO Ou []

18O O

f

N
055377

---1E[El (TURNING)
-~k 3£ 4T (L-DRIVE)

P25 -} (P2 PORT)

B 583

V I EWED FROM @ Yes No Yes No
N:Old ‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:0ld <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.47
Fig.47. CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 1/6) (Ry=svoac) o-

(©)= (F)=

Lewv. Parts No. Description Qty |
aY A=V T (FTER) ASSY (A) (B) (C) (D) (E) (F)

z
°

CONTROL VALVE ASSY (VARIABLE LEG) ASSY 17242674110 CONTROL VALVE

gzﬁ“ﬁg'zgg%w LNo. 1% 172157-70710  O-RING
’ ’ 172446-74120  SECTION ASSY

IHHBNo. 47D R H LNo. 20 524 &

IEHNo. 48D R Hi LNo. 1/ 536& 172157-70720 PLUG PF3/8

EENo. 490 R LNo. 148 532& 172447-74250 SECTION
172183-74350 PLUG PF1/4

B No. 500 R ti LNo. 10534 &
24315-000110 O-RING, 1BP11.0

I ENo. 51D R LNo. 140 534&

HBNo. 520 R LNo. 1M 5192 EAFET .
24315-000140  O-RING, 1BP14.0
172446-74220 MAIN RELIEF VALVE

© 0O NOOOOMWNE

Fig. 47 Ref.No. 1
inc. Fig.47 Ref.No.2~24
9 Fig.48 Ref.No.1~36 172446-74550  SECTION ASSY, OPTION
172157-70630  BAC UP RING
172157-70640  PLATE, O-RING

PR
P o

Fig. 49 Ref.No. 1~32

Fig.50 Ref.No.1~34

Fig.51 Ref.No.1~34
172157-70700 STAY, VALVE
172157-70820 CAP, SPRING
172446-74580 SECTION, OPTION

2R e
g b~ w

Fig.52 Ref.No.1~19.
172446-74570 SPOOL ASSY, OPTION
24311-240100 O-RING, 1AP10A

i
-

Qe
VARIABLE LEG

=
[oe]

19 24315-000110 O-RING, 1BP11.0
' 20 26450-050452 BOLT, M5X 45
—10 21 26557-050102 SCREW, M5X10
22 172446-74560 BOLT

N
w

24315-000100 O-RING, 1BP10.0
26716-080002 NUT, M8
26013-080162 BOLT, M8X 16

N =
S N
P NNNWWWWRAIWWWWWNINWWWWWINN PP

WOBRWNNRPRRRPRRRRPRRRPRER[PRR[RNR
WOBRWNNRPRRRPRRRRPRRRPRER[PRR[RNR

N
a1

23
L
up
= E.E.D: * ~

P2 |A10| AD (AB (A7 |A6 (A5 A4 |A3 | A2
O|O|0[0|O|0[0|0|0|0
OOOOOOOOOO§
T2|B10| B9 |BS |B7 |B6 |B5 |B4 | B3 Bzﬁ\
== e =
= =

T3 (VARIABLE. LEG)—
[ (1)) E——

(NEELE

V I EWED FROM @ Yes No Yes No . . ’
N:Old ‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:0ld <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.48. CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 2/6)

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.48
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
a2 kA=A T (ATER) ASSY A _(B) () DB) () (F)
16 CONTROL VALVE ASSY (VARIABLE LEG) ASSY 1 2 17215770710 O-RING > 2
gzﬁ“ﬁgj‘;g%& LNo. 112 2 2 172446-74130  SECTION ASSY, SWING 1 1
IEENo. 47O R LNo. 25 524 & 3 3 172157-70630 BAC UP RING 1 1
8] I ENo. 480 Bt LNo. 154 536& 4 3 172157-70640  PLATE, O-RING 11
B ENo. 4900 Rt LNo. Ih532& 5 3 172157-70690  SPRING, VALVE 101
ggng: g?g::ﬁ txz A ;gji 6 3 17215770700 STAY, VALVE 11
IEENo. 520 B LNo. 1A 5192 EHET, 7 3 172157-70720 PLUG PF3/8 1 1
Fig. 47 Ref.No. 1 8 3 172157-70820  CAP, SPRING 101
inc. Fig.47 Ref.No.2~24 9 3 172446-74410  SECTION, SWING 11
Fie.48 Ref.No. 1~36 11 4 172446-74260  SPOOL ASSY, SWING 1 1
Fig. 49 Ref.No.1~32 !
Fig 50 Ref.No. 1~34 12 3 172137-74520  VALVE, CHECK 1 1
Fig. 51 Ref.No.1~34 13 3 24311-240100  O-RING, 1AP10A 11
Fig.52 Ref.No. 1~19. 14 3 24315-000110  O-RING, 1BP11.0 1 1
15 3 24315-000140  O-RING, 1BP14.0 1 1
16 3 26450-050452  BOLT, M5X 45 2 2
17 3 26557-050102 SCREW, M5X10 2 2
18 2 172446-74140  SECTION ASSY, BOOM 101
19 3 172157-70630  BAC UP RING 11
20 3 172157-70640  PLATE, O-RING 11
21 3 172157-70690  SPRING, VALVE 101
22 3 172157-70700  STAY, VALVE 11
23 3 172157-70720  PLUG PF3/8 1 1
24 3 172157-70820  CAP, SPRING 1 1
25 3 172446-74420  SECTION, BOOM 11
27 4 172446-74280  SPOOL ASSY, BOOM 1 1
28 3 172137-74520  VALVE, CHECK 1 1
29 3 24311-240100  O-RING, 1AP10A 1 1
30 3 24315-000110 O-RING, 1BP11.0 1 1
31 3 24315-000140  O-RING, 1BP14.0 1 1
32 3 26450-050452  BOLT, M5X 45 2 2
33 3 26557-050102 SCREW, M5X10 2 2
34 2 172446-74230  VALVE ASSY, RELIEF 2 101
35 2 172447-74230  ANTI-CAVITATION 1 1
36 2 24315-000100 O-RING, 1BP10.0 4 4
=
7" -1 (BOOM) ——
Mol (SHING)-
((NEELE
VIEWED FROM@ i Yes . No : Yes g No . N . . )
N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402 Fig.49
Fig.49. CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 3/6) gg;;gxggg;g gz

€)= (F)=
Lev. Parts No. Description Qty |
a> ba—JLsL T (RTEER) ASSY A (B) (C) (D) (E) (F

z
°

CONTROL VALVE ASSY (VARIABLE LEG) ASSY

TR0 1 2 172157-70710  O-RING 2 2
HENo. 4700 B LNo. 11 2 2 172446-74150  SECTION ASSY, BUCKET 1 1
IHEENo. 47O R LNo. 25 524 & 3 3 172157-70630 BAC UP RING 1 1
IEENo. 48D E.H LNo. 15 536& 4 3 172157-70640  PLATE, O-RING 1 1
B ENo. 49 R H LNo. I1h532& 5 3 172157-70690  SPRING, VALVE 101
Egug g?g;ﬁ tmg A Egii 6 3 17215770700 STAY, VALVE 11
IHENo. 520 B LNo. 1M 5192 EHET, 7 3 172157-70720 PLUG PF3/8 2 2
Fig. 47 Ref.No. 1 8 3 172157-70820  CAP, SPRING 1 1
INC. Fig.47 Ref.No.2~24 9 3 172447-74300  SPRING, VALVE 1 1
Ny b E:g: :g g:]: Ez }:gg 10 3 172447-74310  VALVE, CHECK 101
BUCKET Fig 50 Ref.No. 1~34 11 3 172446-74430  SECTION, BUCKET 1 1
| 4 Fig.51 Ref.No. 1~34 13 4 172446-74300  SPOOL ASSY, BUCKET 11
L Fig.52 Ref.No. 1~19. 14 3 172137-74520  VALVE, CHECK 1 1
15 3 24311-240100  O-RING, 1AP10A 1 1
16 3 24315-000110  O-RING, 1BP11.0 11
17 3 24315-000140  O-RING, 1BP14.0 2 2
_ 18 3 26450-050452  BOLT, M5X 45 2 2
Eﬁﬁm 19 3 26557-050102  SCREW, M5X10 2 2
» 20 2 172446-74160  SECTION ASSY, TRAVEL 11
21 3 172157-70630  BAC UP RING 101
—20 22 3 172157-70640  PLATE, O-RING 11
23 3 172157-70700  STAY, VALVE 1 1
24 3 172157-70820  CAP, SPRING 11
25 3 172446-74440  SECTION ASSY, TRAVEL 11
27 4 172446-74320 SPOOL ASSY, TRAVEL 1 1
28 3 24311-240100  O-RING, 1AP10A 11
29 3 24315-000110  O-RING, 1BP11.0 11
30 3 26450-050452  BOLT, M5X 45 2 2
31 3 26557-050102 SCREW, M5X10 2 2
32 2 24315-000100  O-RING, 1BP10.0 4 4
t
P
r=" AL L =
4+
P2 |A10| A9 | A8 | A7 |A6 A3|A2|A1|P1
o|ololo|olo o|ololo
oooooo§§oooo
T2 B10| B9 | B8 [B7 |B6 %BS B2|B1|[T1
ampgem =g L= e
= =
AT R-DRIVE)—
1 9} (BUCKET) -~
@rsR3
VIEWED FROM (&) o -

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.50. CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 4/6)

a2 ba—LANLT (RAIZHE) ASSY
CONTROL VALVE ASSY (VARIABLE LEG) ASSY
172446-74110
15 ENo. 470 R Hi LNo. 11%
IEENo. 47M R H LNo. 200524 &
EENo. 48 R Hi LNo. 15536 &
EEBNo. 49m R Hi LNo. 1/ 532&
1EENo. 50 R H LNo. 1 534&
EENo. 51D R H UNo. 1 534&
EHENo. 520 R LNo. 119 EHFET .
Fig.47 Ref.No. 1
inc. Fig.47 Ref.No.2~24

Fig.48 Ref.No.1~36

Fig. 49 Ref.No.1~32

Fig. 50 Ref.No.1~34

Fig. 51 Ref.No.1~34

Fig.52 Ref.No.1~19.

§ A3
P2 |A10|A9 | A8 A5 |A4|A3|A2 (Al
oooog ololo|olo
o|o|olofaolo|ololo
T2 B10|B9 |B8 &\55 B4 |B3 |B2|B1
b - [ g
= =
PTO(P. T.0.)
7" b=} (BLADE) ----------

(NEELE
VIEWED FROM (&)

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.50
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 172157-70710 O-RING 2 2
2 2 172446-74170 SECTION ASSY, BLADE 1 1
3 3 172157-70630 BAC UP RING 1 1
4 3 172157-70640 PLATE, O-RING 1 1
5 3 172157-70690 SPRING, VALVE 1 1
6 3 172157-70700 STAY, VALVE 1 1
7 3 172157-70820 CAP, SPRING 1 1
8 3  172446-74450 SECTION ASSY, BLADE 1 1
10 4 172446-74340 SPOOL ASSY, BLADE 1 1
11 3 172137-74520 VALVE, CHECK 1 1
12 3 24311-240100 O-RING, 1AP10A 1 1
13 3 24315-000110 O-RING, 1BP11.0 1 1
14 3 26450-050452 BOLT, M5X 45 2 2
15 3 26557-050102 SCREW, M5X10 2 2
16 2  172446-74180 SECTION ASSY, PTO 1 1
17 3 172157-70630 BAC UP RING 1 1
18 3 172157-70640 PLATE, O-RING 1 1
19 3 172157-70690 SPRING, VALVE 1 1
20 3 172157-70700 STAY, VALVE 1 1
21 3 172157-70720 PLUG PF3/8 1 1
22 3 172157-70820 CAP, SPRING 1 1
23 3 172183-74350 PLUG PF1/4 1 1
24 3  172446-74460 SECTION ASSY, PTO 1 1
26 4 172446-74360 SPOOL ASSY, PTO 1 1
27 3 172137-74520 VALVE, CHECK 1 1
28 3 24311-240100 O-RING, 1AP10A 1 1
29 3 24315-000110 O-RING, 1BP11.0 1 1
30 3 24315-000140 O-RING, 1BP14.0 1 1
31 3 26450-050452 BOLT, M5X 45 2 2
32 3 26557-050102 SCREW, M5X10 2 2
33 2 24315-000040 O-RING, 1BP4.0 1 1
34 2 24315-000100 O-RING, 1BP10.0 4 4

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.51

Fig.51. CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 5/6) (yesvoae) o
©)= (F)=
No. Lev. Parts No. Description Qty |
3 A= LT (TR ASSY (A) B) (C) (D) () (F)
g:gmgl:ml{\f ASSY (VARIABLE LEG) ASSY 1 172157-70710 __O-RING
HENo. 4700 Bt LNo. 113 2 172446-74190  SECTION ASSY, ARM
EENo. ATM R UNo. 20 524 & 3 172157-70630  BAC UP RING
I ENo. 48D R LNo. 150 536& 4 172157-70640  PLATE, O-RING
B No. 49 R LNo. 1/ 532& 5 172157-70690  SPRING, VALVE
ggmg g?g;ﬁ tng }g: zgii 6 172157-70700  STAY, VALVE
32 HENo. 520 RH LNo. 1D 5192 EHET 7 172157-70720  PLUG PF3/8
Fig. 47 Ref.No. 1 8 172157-70820  CAP, SPRING
inc. E!g. g Ee;. no. $~§g 9 172446-74470  SECTION, ARM
Fiv 49 Rof No. 1~32 u 172446-74380  SPOOL ASSY, ARM
Fig. 50 Ref.No. 1~34 12 172137-74520  VALVE, CHECK
Fig.51 Ref.No.1~34 13 24311-240100  O-RING, 1AP10A
Fig.52 Ref.No.1~19. 14 24315-000110  O-RING, 1BP11.0
15 24315-000140  O-RING, 1BP14.0
16 26450-050452  BOLT, M5X 45
26557-050102  SCREW, M5X10
33 18 172446-74200  SECTION ASSY
19 172157-70630  BAC UP RING
20 172157-70640  PLATE, O-RING

N
[y

172157-70690 SPRING, VALVE
172157-70700 STAY, VALVE

N
N

N
w

172157-70820 CAP, SPRING
172446-74480 SECTION ASSY
172446-74400 SPOOL ASSY, SWING

NN
[N

N
~

172137-74520  VALVE, CHECK
24311-240100 O-RING, 1AP10A
24315-000110 O-RING, 1BP11.0

N
[ee]

N
[(e]

w
o

26450-050452 BOLT, M5X 45
26557-050102 SCREW, M5X10
172446-74230  VALVE ASSY, RELIEF 2

w
iy

w
N

w
w

172446-74240 VALVE ASSY, RELIEF 7
24315-000100 O-RING, 1BP10.0

N
gl

N NN WWwwwh owowwowowlwhhow|[wowowwwbhlwww(woww(whN

AN NONNPRPRRRPRPRPRIPPRPRPRERNINRPRPRPRPRIPRPRIRPRPRRPEN

AN NONNPRPRRRPRPRPRIPPRPRPRERNINRPRPRPRPRIPRPRIRPRPRRPEN

w
i

1425
o
20 0
o
O O%
00
8O O%
o
o

i Eeee71 (ARMD
Loenen [ (TURNING)

B »583
VIEWED FROM (A)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.52. CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 6/6)

EET
L-DRIVE

ay ba—s3L T (ATZER) ASSY
CONTROL VALVE ASSY (VARIABLE LEG) ASSY
172446-74110
EEBNo. 47 R LNo. 1i%
IHENo. 470 R H LNo. 2 524 &
THENo. 48 R H LNo. 11 536&
THENo. 490 R H LNo. 11 532&
IEHNo. 50 R LNo. 14534 &
IEHNo. 51D R LNo. 14 534&
EHENo. 520 R LNo. 1M 5192 EFHFET .
Fig. 47 Ref.No. 1
inc. Fig.47 Ref.No.2~24
Fig. 48 Ref.No.1~36
Fig. 49 Ref.No.1~32
Fig. 50 Ref.No.1~34
Fig.51 Ref.No.1~34
Fig.52 Ref.No.1~19.

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.52
(D)=
(E)=
(F)=

i
w Sh

-EFE1T (L-DRIVE)
-P24° -1 (P2 PORT)

(NEELES

VIEWED FROM (A)

% =
== =" ]
A9 |AB|A7|A6 |A5 |A4|A3 A2 (A1|P1
olo|o|olololo|o|olo
§ ololo|olololololo|o
B9 |B8 |B7 |B6 (B5|B4|B3|B2(B1|T1
ﬁ; L

e s
19?
< o~
o019 > P2#—t
P2 PORT
14

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 172157-70710 O-RING 1 1
2 2 172446-74160 SECTION ASSY, TRAVEL 1 1
3 3 172157-70630 BAC UP RING 1 1
4 3 172157-70640 PLATE, O-RING 1 1
5 3  172157-70700 STAY, VALVE 1 1
6 3 172157-70820 CAP, SPRING 1 1
7 3 172446-74440 SECTION ASSY, TRAVEL 1 1
9 4 172446-74320 SPOOL ASSY, TRAVEL 1 1
10 3 24311-240100 O-RING, 1AP10A 1 1
11 3 24315-000110 O-RING, 1BP11.0 1 1
12 3 26450-050452 BOLT, M5X 45 2 2
13 3 26557-050102 SCREW, M5X10 2 2
14 2 172447-74200 SECTION ASSY 1 1
15 3 172183-74350 PLUG PF1/4 1 1
16 3 172447-74380 SECTION 1 1
17 3 24315-000110 O-RING, 1BP11.0 1 1
18 2 172446-74220 MAIN RELIEF VALVE 1 1
19 2 24315-000100 O-RING, 1BP10.0 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT 0CK10-M37402  Fig.53

Fig.53. CHECK VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC.) (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

Ooo 1 1 172446-74500 VALVE,CHECK 1 1
O%C?O 2 2 172179-73540 O-RING 2 2
O Q 3 2  172446-74510 PISTON 2 2
Q 4 2 172446-74520 CHECK VALVE ASSY 4 4
5 2 26450-080802 BOLT, M8X 80 4 4

)

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL EQUIPMENT
Fig.54. HYD.OIL TANK

1B
PREVI0US

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.54
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172156-73700  STRAINER, RETURN 1 1
3 2 172156-73710  ELEMENT, FILTER 1 1
4 1  172446-73700  FILTER,SUCTION 1 1
4-1 1 172480-73700 FILTER,SUCTION 1 1 S
(A=M/#02039) (B=M/#02039)
5 1 772446-75100 TANK ASSY, RESERVOIR 1 1
5-1 1 772446-75101  TANKASSY, RESERVOIR 1 1 S
(A=M/#02039) (B=M/#02039)
7 2 172446-75250  CAP, RESERVER 1 1
8 2 172446-75260 GAUGE, RESERVER 1 1
8-1 2 172480-75350 GAUGE ASSY 1 1 S
(A=M/#02039) (B=M/#02039)
8A 3 24316-000200  O-RING, 4DP20.0 1 1
8A-1 3 24311-350220 O-RING, 1AP22A 1 1 S
(A=M/#02039) (B=M/#02039)
9 2 23491-140002 PLUG, 14 1 1
10 2 24311-000160 O-RING, 1AP16.0 1 1
11 1 26013-100252 BOLT, M10X 25 3 3
12 1  24315-000440 O-RING 1B P-44.0 1 1 w
(A=M/#02039) (B=M/#02039)

Remarks
(1)D=REF.NO.4 PT1/2, REF.NO.4-1 PF1/2
(2)D=REF.NO.5 PT1/2, REF.NO.5-1 PF1/2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37402 HYDRAULIC OIL PIPING

Fig.55. HYD.OIL PIPING(TANK - PUMP - CONTROL VALVE)

=3 =B WAV )
CONTROL VALVE

{EBMAR > Y
HYD. OIL TANK

0CK10-M37402 Fig.55

B2 Mtttk
FIXED LEG SPEC.

_JFio

g
<«

A

[¢)
o
[¢)
o
o
o
o
[¢)
o
O

yls

~PTO(P.T.0.)

T-h
b----HEE (TURNING)
—————— EE1T (L-DRIVE)

P Al R

WIDEN/SHORTEN VARIABLE LEG SPEC.

PIc ©
Ao OBT

****** A% (VAR | ABLE)
------ {27 (SWING)
-7, -4 (B0O

AHESTR-DRIV
J- b~ (BLADE)
--PTO(P.T.0.)
-7-h (ARM)
----JE[El (TURNING)
----%& &7 (L-DRIVE)

(A)=SV08(IP) (D)=
(B)=SVO8(EX) (€)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172142-76100 CONNECTOR, PF3/4 1 1
2 1 172142-76180 JOINT 2 2
2-1 1  172142-76181 JOINT ASSY 2 2 R
(A=MI#02782) (B=M/#02782)
3 2 24315-000140 O-RING, 1BP14.0 2 2
4 1 172186-76410 ADAPTER 2 2
5 1 24315-000140 O-RING, 1BP14.0 2 2
6 1  24315-000240 O-RING, 1BP24.0 1 1
7 1 172446-78080 HOSE ASSY, SUCTION 1 1
9 1 172446-78110 HOSE G206BV080K 1 1
10 1 172446-78121 HOSE 1 1
11 1 23000-041000 CLAMP, 41 4 4
11-1 1 23001-041000 CLAMP, HOSE 41 4 4 N
(A=M/#01924) (B=M/#01924)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING
Fig.56. HYD.OIL PIPING(CONT/V - TURN/MO - SWING/CYL)FIXED LEG SPEC.

A
avka—punI
CONTROL VALVE

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.56

)=
©®=
=

RAVGO) T
SWING CYLINDER

Copyright (C) YANMAR CO., LTD. All RightsReserved.

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172137-76100 ELBOW 2 2
2 2 24315-000110 O-RING, 1BP11.0 2 2
3 1 172123-76120 ADAPTER, PF1/4 2 2
3-1 1 172123-76121 ADAPTER 2 2 R
(A=MI#02782) (B=M/#02782)
4 1 172423-76120 CONNECTOR, PF1/2X1/4 2 2
5 1  23391-020000 JOINT, RGI-1/4 2 2
6 1 24315-000110 O-RING, 1BP11.0 2 2
7 1 24315-000180 O-RING, 1BP18.0 2 2
8 1 1A1380-55310 CLAMP, WIRE 2 2
9 1 194202-56460 BAND, 200 2 2
10 1  172446-78140 HOSE P204BC078 1 1
11 1 172446-78150 HOSE P204BB067 1 1
12 1 172446-78290 HOSE P204CC060 1 1
13 1 172157-78640 COVER, HOSE 1 1
14 1 172462-78800 HOSE P204BC049 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M37402 HYDRAULIC OIL PIPING

Fig.57. HYD.OIL PIPING(CONT/V - TURN/MO - SWING/CYL)VARIABLE LEG SPEC.

RAVGT)
SWING CYLINDER

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.57

)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172137-76100 ELBOW 2 2
2 2 24315-000110 O-RING, 1BP11.0 2 2
3 1 172123-76120 ADAPTER, PF1/4 2 2
3-1 1 172123-76121 ADAPTER 2 2 R
(A=MI#02782) (B=M/#02782)
4 1 172423-76120 CONNECTOR, PF1/2X1/4 2 2
5 1  23391-020000 JOINT, RGI-1/4 2 2
6 1 24315-000110 O-RING, 1BP11.0 2 2
7 1 24315-000180 O-RING, 1BP18.0 2 2
8 1 1A1380-55310 CLAMP, WIRE 2 2
9 1 194202-56460 BAND, 200 2 2
10 1  172446-78140 HOSE P204BC078 1 1
11 1 172446-78150 HOSE P204BB067 1 1
12 1 172446-78290 HOSE P204CC060 1 1
13 1 172157-78640 COVER, HOSE 1 1
14 1 172462-78800 HOSE P204BC049 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING

Fig.58. HYD.OIL PIPING(CONT/V - SWIVEL JOINT)FIXED LEG SPEC.

CONTROL VALVE

0CK10-M37402 Fig.58

(A)=SV08(IP) (D)=
(B)=SVO8(EX) (€)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172137-76100 ELBOW 4 4
2 2 24315-000110 O-RING, 1BP11.0 4 4
3 1 172123-76120 ADAPTER, PF1/4 3 3
3-1 1 172123-76121 ADAPTER 3 3 R
(A=MI#02782) (B=M/#02782)
4 1  23391-020000 JOINT, RGI-1/4 4 4
5 1  23393-020000 JOINT, 90RGI-1/4 6 6
6 1  23394-020000 JOINT, 45RGI-1/4 1 1
7 1  24315-000110 O-RING, 1BP11.0 3 3
8 1 172137-78130 PIPE P204BC072 1 1
9 1 172446-78210 HOSE P204BC059 1 1
10 1 172446-78220 HOSE P204BC065 1 1
11 1 172446-78450 HOSE P204BB063 1 1
12 1 172446-78450 HOSE P204BB063 1 1
13 1  172446-78480 HOSE P204BB065 1 1
14 1 172446-78540 HOSE P204BD060 1 1
15 1 194202-56460 BAND, 200 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING 0CK10-M37402 Fig.59
Fig.59. HYD.OIL PIPING(CONT/V - SWIVEL JOINT)VARIABLE LEG.SPEC. (A)=SVOB(IP) ©=

(B)=SVOB(EX) )=

€)= (F)=
No. Lev. Parts No. Description Qty I R
© ©® B ©

A
z
~

®
=

172137-76100 ELBOW

172123-76120  ADAPTER, PF1/4

1

2 2 24315-000110 O-RING, 1BP11.0
1
1

A OO
A OO

172123-76121  ADAPTER
(A=MI#02782) (B=M/#02782)

4 1 23391-020000  JOINT, RGI-1/4 5 5
5 1 23393-020000  JOINT, 90RGI-1/4 5 5

6 1 23394-020000  JOINT, 45RGI-1/4 4 4

7 1 24315-000110  O-RING, 1BP11.0 4 4

8 1 172137-78130  PIPE P204BCO72 101

~ . ] 9 1 172446-78210  HOSE P204BC059 101

CONTROL VALVE SAT O . N ‘ 10 1 17244678220  HOSE P204BC065 11
A ] u 1 172446-78440 HOSE P204BB056 11

12 1 172446-78450  HOSE P204BB063 101

13 1 172446-78460  HOSE P204BDO070 11

14 1 172446-78470  HOSE P204BCO073 11

15 1 172446-78480  HOSE P204BB065 101

16-1 1 172446-78540  HOSE P204BD0G0 11

17 1 194202-56460  BAND, 200 101

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING
Fig.60. HYD.OIL PIPING(RETURN)FIXED LEG SPEC.

REE—%
TURNING MOTOR

EPA N =B AV V)
CONTROL VALVE

Ehmae >y
D.0IL TANK

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.60
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 772446-76120 ELBOW PT,PF1/4 1 1

7 2 24315-000180  O-RING, 1BP18.0 1 1

8 1 172446-76140 ELBOW 1 1

9 1 172141-76220 NIPPLE 1 1

10 1 172312-76240 NIPPLE, 1/4-3/8 1 1

11 1 172447-76310 CONNECTOR, 3/8X1/4 1 1

12 1 172186-76370 CONNECTOR, 3/8X1/4 1 1

13 2 24315-000140  O-RING, 1BP14.0 1 1

14 1 172112-77660 JOINT, PT1/8 1 1

15 1 24315-000140 O-RING, 1BP14.0 1 1

16 1 172446-78130 HOSE G206BD063 1 1

17 1 172446-78240  HOSE P202AB048 1 1

18 1 172446-78330 HOSE G604DY064 1 1

19 1 172446-78340 HOSE G604YY032 1 1

20 1 23000-013000 CLAMP, 13 3 3
21-1 1 1A1380-55310 CLAMP, WIRE 2 2

22 1 172446-78690 COVER, HOSE 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING 0CK10-M37402  Fig.61
Fig.61. HYD.OIL PIPING(RETURN)VARIABLE LEG SPEC. (B-svoa(En o

(©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 772446-76120 ELBOW PT,PF1/4 1 1
7 2 24315-000180  O-RING, 1BP18.0 11
8 1 172446-76140  ELBOW 11
9 1 172186-76390  NIPPLE, ELBOW 1 1
10 1 172312-76240  NIPPLE, 1/4-3/8 101
11 1 172447-76310  CONNECTOR, 3/8X1/4 11
12 1 172186-76370 CONNECTOR, 3/8X1/4 1 1
13 2 24315000140  O-RING, 1BP14.0 1 01
14 1 172112-77660 _ JOINT, PTL/8 11
19 15 1 24315-000140  O-RING, 1BP14.0 1 1
16 1 172446-78130 HOSE G206BD063 1 1
2y ra—iLT @20 17 1 172446-78240  HOSE P202AB048 11
CONTROL VALVE : 18 1 172446-78330 HOSE G604DY064 1 1
? 19 1 172446-78340  HOSE G604YY032 11
9 20 1 23000-013000 CLAMP, 13 3 3
211 1 1A1380-55310 CLAMP, WIRE 2 2
RS 22 1 172446-78690  COVER, HOSE 101
HYD. OIL TANK

i
27/

RARLT IS+
SWIVEL JOINT

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING
Fig.62. HYD.OIL PIPING(P.T.O.: FRAME END)

ary kA= I
CONTROL VALVE

REFER TO Fig. 6

172446-08510

PTO%yh (7" -AIVb ) &
FER1SESET L.
P.T.0. KIT(BOOM END)
is shown in FIG. 75.

172446-08500
PTO%y} (FU-AIV} ) I&
HEDBZEBRT L.

P.T.0. KIT(FRAME END)
is shown in FIG. 75.

0, 61
REFER TO Fig. 54

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.62

)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172145-76180 JOINT, 3/8 2 2
2 1 172638-76190 CONNECTOR,PF1/4PF3/8 1 1
3 1  172446-76300 BRACKET, P.T.O. 1 1
4 1 172141-76990 ELBOW 1 1
5 1 22217-100000 WASHER, SPRING 10 2 z
(A=M/#00501)
6 1 23871-030000 PLUG, RO3 2 2
7 1 24315-000110 O-RING, 1BP11.0 1 1
8 1 26116-100162 BOLT, M10X 16 PLATED 2
8-1 1 26013-100162 BOLT, M10X 16 2 2 N
(A=M/#00501)
9 1 172446-78250 HOSE G206BV077K 1 1
10 1 172446-78650 HOSE G608BB047K 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING 0CK10-M37402 Fig.63

Fig.63. HYD.OIL PIPING(TRACK FRAME)FIXED LEG SPEC. gg;;gxggg;?) gz
©)= (=
No. Lev. Parts No. Description Qty |
A B © O E @

PUBLISHED 2008/09 1 1  172157-76150 CONNECTOR 4 4
2 1 172447-76210  JOINT, G1/8-G1/4 2 2
3 1 172162-76320 CONNECTOR, 3X1/4 11
4 1 17244776520  JOINT 2 2
5 1 172447-76700  JOINT, G1/4-G1/8 2 2
6 1 23391020000  JOINT, RGI-1/4 2 2
7 1 23393-020000  JOINT, 90RGI-1/4 5 5
8 1 23394-020000  JOINT, 45RGI-1/4 101
9 1 24315-000080 O-RING, 1BP8.0 2 2
10 1 24315000110 O-RING, 1BP11.0 2 2
1 1 24315-000140 O-RING, 1BP14.0 4 4
12 1 17244678350  HOSE P204BB052W 11
13 1 172446-78350  HOSE P204BB052W 1 1
14 1 17244678360 HOSE P204BBO75W 11
15 1 17244678370  HOSE P204BD047W 11
16 1  172446-78380 HOSE P204BD058W 11
17 1 17244678390  HOSE P202BBO54W 2 2
@ns5EL 18 1 172446-78400 HOSE P204BBO63W 11
o VIEWED FROM (D) 19 1 172446-78410  HOSE P204BC043W 1 1
QAN AL 20 1 172446-78300 HOSE P204BB052W 101

SWIVEL JOINT

~
, \“/ gon \\\“‘/ ‘ \
A
o
TJL—Evyss
BLADE CYLINDER q
/
q

/

OH38EL
VIEWED FROM (Y)

SEIARSEIEE (B L@ TY .
.".MARKED PART HAS BEEN CHANGED (ADDED).

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37402 HYDRAULIC OIL PIPING 0CK10-M37402 Fig.64

Fig.64. HYD.OIL PIPING(TRACK FRAME)VARIABLE LEG SPEC. E‘B\;jgxggg)) Egj
©= F)=
No. Lev. Parts No. Description Qty |
B ® © O ® @
PUBLSHED 2008/05 1 172157-76150  CONNECTOR
2 172447-76210  JOINT, G1/8-G1/4
3 172157-76290  NIPPLE, PT PF1/8
4 172162-76320  CONNECTOR, 3X1/4
5 172447-76700  JOINT, G1/4-G1/8
6 17211277580 JOINT, 1/8
7 23391-020000  JOINT, RGI-1/4
8 23391-020000  JOINT, RGI-1/4
9 23393-020000  JOINT, 90RGI-1/4
10 23394-020000  JOINT, 45RGI-1/4
1 24315-000080  O-RING, 1BP8.0
12 24315-000110  O-RING, 1BP11.0
13 24315-000140  O-RING, 1BP14.0
14 172446-78550  HOSE P204BD082W

172446-78570 HOSE P204BCO70W

=
(2]

172446-78580 HOSE P204BCO76W
172446-78700 HOSE P204BB077W

=
~

3 23 18 172446-78590  HOSE P204BB077W
LR Y V& & @n3580 19 172446-78600  HOES P202BB0BOW
VARIABLE ELG e VIEWED FROM (@) 20 172446-78610  HOSE P202BB090W

WIDEN/SHORTEN CYLINDER

N
[y

172446-78620 HOSE P202FF055W

N
5
RPRRPRRPRRRPRPRRIPRPRRIRPRRPRRRPRIRPRLRRIPRR(RRLRE
ANRPRREPRRRPRPRPRIPRPRLRIPRLIEANNNO®RENNNDRE[NNDD
ANRPRREPRRRPRPRPRIPRPRLRIPRLIEANNNO®RENNNDRE[NNDD

22 172446-78630  HOSE P202FF050W
23 172446-78640  HOSE P202FF045W
24 172446-78640  HOSE P202FF045W
25 172446-78660  HOSE P204BD058W
26 172446-78670  HOSE P204BD0O70W
27 172171-78850  HOSE P204BB085W
&) 28 172447-76520  JOINT
® 29 172112-77660  JOINT, PT1/8
®
TL— R4
BLADE CYL INDER ©)
®n38L
VIEWED FROM (Y)

S HIASEIEE GBREE) LEEFRTY .
-".MARKED PART HAS BEEN CHANGED (ADDED).

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37402 HYDRAULIC OIL PIPING
Fig.65. HYD.OIL PIPING(BOOM)FIXED LEG SPEC.

172446-08600

09" 7-kéy M

HE 1628B/T U,
LONG ARM KIT

is shown in Fig. 76.

28—
5—2 [
20 —69

ay kA=
CONTROL VALVE

‘4

Qe

W
T—Li )i
BOOM CYLINDER

Nry kY&
BUCKET GYLINDER

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.65
(D)=
(E)=
(F)=

Remarks
(1)LONG ARM SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172137-76100 ELBOW 3 3
2 2 24315-000110 O-RING, 1BP11.0 3 3
3 1 172123-76120 ADAPTER, PF1/4 3 3
3-1 1 172123-76121 ADAPTER 3 3 R
(A=M/#02782) (B=M/#02782)
4 1  23391-020000 JOINT, RGI-1/4 3 3
5 1 24315-000110 O-RING, 1BP11.0 3 3
6 1 172446-78161 HOSE P204BC135 1 1
7 1 172446-78171 HOSE P204BB128 1 1
8 1 172446-78190 HOSE P204BC246W 1 1
9 1 172446-78200 HOSE P204BB250W 1 1
10 1 172446-78270 HOSE P204BC169K 1 1
11 1 172446-78280 HOSE P204BB187K 1 1
12 1 172156-78490 PLATE, RUBBER (B 1 1
13 1 172156-78520 SUPPORT, HOSE 2 2
14 1 172156-78540 COLLAR, 9X18 1 1
15 1 172157-78640 COVER, HOSE 2 2
16 1 172446-78680 COVER, HOSE 1 1
17 1 172446-78710 COVER, HOSE 1 1
18 2 172156-78510 SUPPORT, HOSE 2 2
20 1 172446-78750 CLAMP, HOSE 2 2
21 1 172175-78760 COVER, HOSE 1 1
22 1 172446-78760 RUBBER PLATE A 2 2
23 1 172446-78770 RUBBER PLATE B 1 1
24 1 22217-080000 WASHER, SPRING 8 4 4
25 1 22217-080000 WASHER, SPRING 8 1 1
26 1 22217-080000 WASHER, SPRING 8 1 1
27 1 26116-080162 BOLT, M8X 16 PLATED 4 4
28 1 26116-080162 BOLT, M8X 16 PLATED 1 1
29 1 26116-080302 BOLT, M8X 30 PLATED 1 1
30 1 933168-55770 BAND 146 5 5
31 1 933168-55770 BAND 146 1 1
32 1 22157-080000 WASHER, 8 4 4
33 1 194202-56460 BAND, 200 3 3
34 1 22117-080000 WASHER, 8 4 4
35 1 172446-78850 HOSE P304BC266W 1
36 1 172446-78860 HOSE P204BB270W 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING

Fig.66. HYD.OIL PIPING(BOOM)VARIABLE LEG SPEC.

172446-08600

nyy 7-hiy b

BB 16%238BT L,
LONG ARM KIT

is shown in Fig.76.

({(us

BUCKET CYLINDER

9, 36

Ry k) o8

T—LIYvE
ARM CYL INDER

=P = AV A
CONTROL VALVE

T—LIYH
BOOM CYL INDER

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.66
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172137-76100 ELBOW 3 3
2 2 24315-000110 O-RING, 1BP11.0 3 3
3 1 172123-76120  ADAPTER, PF1/4 3 3
4 1 23391-020000  JOINT, RGI-1/4 3 3
5 1  24315-000110 O-RING, 1BP11.0 3 3
6 1 172446-78161 HOSE P204BC135 1 1
7 1 172446-78171 HOSE P204BB128 1 1
8 1 172446-78190 HOSE P204BC246W 1 1
9 1 172446-78200 HOSE P204BB250W 1 1
10 1 172446-78270  HOSE P204BC169K 1 1
11 1 172446-78280 HOSE P204BB187K 1 1
12 1 172156-78490  PLATE, RUBBER (B 1 1
13 1 172156-78520  SUPPORT, HOSE 2 2
14 1 172156-78540  COLLAR, 9X18 1 1
15 1 172157-78640  COVER, HOSE 2 2
16 1 172446-78680 COVER, HOSE 1 1
17 1 172446-78710 COVER, HOSE 1 1
18 2 172156-78510  SUPPORT, HOSE 2 2
20 1 172446-78750 CLAMP, HOSE 2 2
21 1 172175-78760 COVER, HOSE 1 1
22 1 172446-78760 RUBBER PLATE A 2 2
23 1 172446-78770 RUBBER PLATE B 1 1
24 1 22217-080000 WASHER, SPRING 8 4 4
25 1 22217-080000  WASHER, SPRING 8 1 1
26 1 22217-080000 WASHER, SPRING 8 1 1
27 1 26116-080162 BOLT, M8X 16 PLATED 4 4
28 1  26116-080162 BOLT, M8X 16 PLATED 1 1
29 1 26116-080302 BOLT, M8X 30 PLATED 1 1
30 1 933168-55770  BAND 146 5 5
31 1 933168-55770  BAND 146 1 1
32 1 22157-080000 WASHER, 8 4 4
33 1 194202-56460  BAND, 200 3 3
34 1 22117-080000 WASHER, 8 4 4
35 1 172446-78850 HOSE P304BC266W 1
36 1 172446-78860 HOSE P204BB270W 1

Remarks

(1)LONG ARM SPEC.

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING

Fig.67. HYD.OIL PIPING(P.T.O.: BOOM END)

172446-08520

PTO%y b (7' -bFvY-) 1%
HR 15%8@ET LN
P.T.0. KIT(BOOM ONRY)
is shown in Fig.75.

172446-08510

PTO$9 b (7° -AIVb ) I
HR T5%#8BT L.
P.T.0. KIT(BOOM END)
is shown in Fig.75.

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.67

)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172446-76350 JOINT, 1/2 1 1
2 1 172141-76940 ADAPTER 1 1
3 1  172141-76990 ELBOW 1 1
4 1  23393-040000 JOINT, 90RGI-1/2 2 2
5 1 26013-100202 BOLT, M10X 20 2 2
6 1  933166-24240 ELBOW, SWIVEL JOINT 2 2
7 1 172112-76300-3 RETAINER A,BOOM PIPE 1 1
8 1 172446-76500 TUBE, PTO 1 1
9 1 172446-76520 TUBE, PTO 1 1
10 1 172175-76590-5 PLATE, SPACER (87) 1 1
11 1 22217-100000 WASHER, SPRING 10 2 z
(A=M/#00501)
12 1 26013-100552 BOLT, M10X 55 1 1
13 1 26116-100202 BOLT, M10X 20 PLATED 2
13-1 1 26013-100202 BOLT, M10X 20 2 2 N
(A=M/#00501)
14 1 172446-78800 HOSE H206AB039K 2 2
15 1 172446-78810 HOSE H206BB075K 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 HYDRAULIC OIL PIPING 0CK10-M37402 Fig.68

; A)=SVO08(IP D)=
Fig.68. GREASING (-svose) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 172446-77100 HOSE P602YY043 2 2
2 1 172141-77800 JOINT, GREASE 4 4
3 1 172147-77800 CONNECTOR, PT1/8 1 1
4 1 24761-020000 NIPPLE, GREASE PT1/8 2 2

REFER TO Fig. 39

REFER TO Fig. 27

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 |IMPLEMENT 0CK10-M37402 Fig.69

1 A)=SV08(JP D)=
Fig.69. BOOM & BOOM BRACKET EBLSVOSEEX)) EE;:
©)¢= (A=
No. Lev. Parts No. Description Qty |
. 8 A (B © © E ¢
F—ht 4 1 1  172446-81100 BOOM (YELLOW:87) 1 1
ARM CYL INDER 2 2 172156-72410  BUSH, PIN 25 35A 2 2
3 1 17215581390  COTTER PIN 6X 35 3 3
4 1 172156-81400  SHIMASSY 1 1
8 1 172156-81400  SHIMASSY 101
12 1 172156-81400  SHIM ASSY 11
16 1 172446-81400  PIN 25X106 1 1
17 1 172446-81400  PIN 25X106 1 01
18 1 172446-81420  PIN 25X124 11
19 1 24761-040000  NIPPLE, GREASE B 1 1
19-1 1 24761-050000  NIPPLE, GREASE C 1 1 R
(A=M/#02310) (B=M/#02310)
20 1 17215581390 COTTER PIN 6X 35 3 3
21 1 172156-81400  SHIMASSY 11
25 1 172156-81400  SHIMASSY 11
29 1 172446-82300 BRACKET,BOOM (87) 1 1
30 1 172157-82340  BOLT 12X 95 101
31 1 172446-82350  PIN 35X233 11
32 1 172446-82370  PIN 30X67 1 1
33 1 172446-82400  PIN 30X93 101
34 1 172446-82450  PIN 25X161 11
35 1 172446-82480  PIN 25X98 1 1
36 1 172141-84630  SHIM 1 01
37 1 22217-100000  WASHER, SPRING 10 11
38 1 22242-000350  RING, 35 1 1
39 1 24761-040000  NIPPLE, GREASE B 1 1
39-1 1  24761-050000  NIPPLE, GREASE C 11 N
(A=M/#01905) (B=M/#01905)
’1 40 1 26116-100202  BOLT, M10X 20 PLATED 11
T—LIYLH 37— 41 1 26756-120002  NUT, LOCK M12 2 2
BOOM CYLINDER 42 1 933160-06711  SHIMASSY 1 1
46 1 933160-06711  SHIMASSY 101
50 1 172122-17190  CLIP, TREE 5 5

20 @)
RADGIY G
SWING CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 |IMPLEMENT 0CK10-M37402 Fig.70

1 A)=SV08(JP D)=
Fig.70. ARM EB;:SVOSEEX)) EE;:
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172155-81390 COTTER PIN 6X 35 2 2
F—L) DY 4 2 1 172156-81400 SHIM ASSY 1 1
ARM CYLINDER 6 1 172156-81400 SHIM ASSY 1 1
10 1 172446-81500 ARM ASSY, 670 1 1
11 2 172157-81360 BUSH 25 35 A, PIN 6 6
12 1 172446-81620 PIN 25X83 1 1
13 1 172446-81620 PIN 25X83 1 1
14 1 24761-050000 NIPPLE, GREASE C 1 1

Ny by os
BUCKET CYL INDER

REFER TO Fig. 72

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 |IMPLEMENT
Fig.71. LONG ARM

F—LUs
ARM_CYL INDER

Nry koo s
BUCKET CYL INDER

13—

172446-08600
nyy” 7-hdy bk
EHEHI6ESET L,
LONG ARM KIT

is shown in Fig.76.

0CK10-M37402 Fig.71

(A)=SV08(IP) (D)=
(B)=SVOB(EX) ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172155-81390 COTTER PIN 6X 35 2
2 1 172156-81400 SHIM ASSY 1
6 1 172156-81400 SHIM ASSY 1
10 1 172446-81620 PIN 25X83 1
11 1 172446-81620 PIN 25X83 1
12 1 172446-81900 ARM ASSY 1
13 2 172157-81360 BUSH 25 35 A, PIN 6
14 1 24761-050000 NIPPLE, GREASE C 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 |IMPLEMENT
Fig.72. BUCKET ARM & LINK

Nry kYo
BUCKET GYLINDER

7—L
ARM

15

(A)=SV08(JP)
(B)=SVOB(EX)
©)=

0CK10-M37402 Fig.72

)=
©®=
=

No. Lev. Parts No. Description Qty
A B () O (E) R
1 1 172157-81301-2 LINK, BUCKECT (87) 1 1
1-1 1 172157-81302-2 LINK,BUCKET (87) 1 1
(A=M/#02156) (B=M/#02156)
2 2 172157-81360 BUSH 25 35 A, PIN 2 2
3 2 172157-81370 BUSH 25 35, PIN 2 2
4 1 172157-81341-2 ARM, BUCKET 1 1
5 1 172157-81351-2 ARM, BUCKET 1 1
6 1 172155-81390 COTTER PIN 6X 35 2 2
7 1 172156-81400 SHIM ASSY 1 1
11 1 172156-81400 SHIM ASSY 1 1
15 1 172446-81800 PIN 25X125 1 1
16 1 172446-81800 PIN 25X125 1 1
17 1 24761-020000 NIPPLE, GREASE PT1/8 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 |IMPLEMENT 0CK10-M37402 Fig.73

. (A)=SV08 (D)=
Fig.73. BUCKET (y-svos o
(C)=svo8 (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1A 1 172157-81510-2 BUCKET ASSY 1
1B 1 172157-81400-2 BUCKET ASSY, 350 1 1
1C 1 172157-81500-2 BUCKET ASSY 1
2 2 172137-86240-2 CUTTER, SIDE 2 2 2
3 2 172110-89130 TEETH ASSY 3 3 3
REFER TO Fig. 72 4 1 172446-81860 PIN KIT,BUCKET 2 2 2
5 2 172155-81390 COTTER PIN 6X 35 2 2 2
6 2 172156-81400 SHIM ASSY 2 2 2
10 2 172446-81800 PIN 25X125 2 2 2
11 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
1A (250)
1B (350)
1C (400)
Remarks Yes No Yes No
1)STANDARD SPEC. N:Old == New, Q:0ld*— New, R:0ld =5 New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
( ) No Yes' Yes No

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 IMPLEMENT 0CK10-M37402  Fig.74
i (A)=SV08(JP) (D)=
F|g.74. BLADE (B)=SVOB(EX) (E)=

©)= (F)=

No. Lewv. Parts No. Description Qty |

®wW B € O E @

BEE ik
FIXED SPEC. 1 1 172155-81390 COTTER PIN 6X 35 4 4
2 1 172156-81400  SHIM ASSY 4 4
FL—ELU ¥ 6 1 172446-94100 BLADE (GREEN:88) 11
BLADE CYL INDER 7 1 172446-94200  PIN 25X59 2 2
8 1 172446-94220  PIN 25X59 B 2 2
9 1 24761-020000  NIPPLE, GREASE PT1/8 2 2
9 10 1 24761-040000 NIPPLE, GREASE B 2 2
1 1 172155-81390 COTTER PIN 6X 35 4 4
12 1 172156-81400  SHIM ASSY 4 4
16 1 172446-94200  PIN 25X59 2 2
17 1 172446-94220  PIN 25X59 B 2 2
18 1 172446-94500 BLADE (GREEN:88) 11
19 1 172446-94600 BLADE L (GREEN:88) 1 1
20 1 172446-94610 BLADER (GREEN:88) 11
21 1 172446-94700  PIN 20X107 2 2
22 1 172446-94710  PIN 20 2 2
23 1 22417-400350  PIN, COTTER 4.0X35 2 2
24 1 24761020000  NIPPLE, GREASE PT1/8 2 2
25 1 24761-040000  NIPPLE, GREASE B 2 2

CIE3x:

VARIAVLE SPEC. N
TL—ERy)os
BLADE CYLINDER
1
16
19 Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 OPTIONAL & KIT
Fig.75. P.T.O.KIT

PTO%yb (JL-AZV} )
P.T.0.KIT (FRAME END)
(172446-08500)

PTORE D FHNT LV OMEELHRIZ JV-AIVN
FTOHEREZEMT 550N ¥ mys&
EEEMASHEDI T,

Parts in order to add hydraulic function
of frame end to standard spec. with no

P.T.0. piping.

n

2 3 BAMEEE PTO & 0-nA° 5 1)
Fig. CONTROL EQUIPMENT
(P.T.0. & LOW-HIGH_PEDAL)

1
PTO%yb (7° -AIV})
P.T.0.KIT (BOOM END)
(172446-08510)

PTORR & O LN T L VAR LB
=LV BRUT -AIVN ETOERE
RUA S s EMZHBERRTT,

Parts in order to add pedal
lock & piping of frame end &
arm end to standard spec. to
standard spec.

With no P.T.0. piping.

PTO%yb (7" -412Y)-)
P.T.0.KIT(BOOM ONRY)
(172446-08520)

2
B H UNo. 21,
HB230

R LNo. 180 521&

HHG620D
BH ULNo. 1/ 510%

BHET.
Ref No.2
inc Fig.23

Ref No.18~21
inc Fig. 62

Ref No.1~10.

0CK10-M37402 Fig.75

6 Zimlﬂa'é‘ (PTO7L-AIV} )
Fig. Y£HYD. OIL PIPING
(P.T.0. FREME END)

6 7 SHERSE (PTO7" -hTVb )
Fig.y 7 HYD.OIL PIPING
(P.T.0. BOOM END)

IV-AIvF ETOPTORED tybSh T BILERIC
7-hN ET BEEERTHADBRTY.

P.T.0. piping parts in order to extend
piping from frame end to boom end.

KIT 20— FOFEBRIEFRAZSET L,

INNER PARTS OF KIT CODE ARE
SHOWN IN THESE FIGURE.

R H UNo. 31,

EHH6IORH LNo. 11 515%
EBHET,

Ref No.3

inc Fig. 67 Ref No.1~15.

(A)=SV08(IP) (D)=

(B)=SVOB(EX) ()=

€)= (F)=

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172446-08510 PTO KIT, BOOM END 1
2 2 172446-08500 PTO KIT, FRAME END 1
3 2 172446-08520 PTO KIT, BOOM ONLY 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 OPTIONAL & KIT 0CK10-M37402 Fig.76

i (A)=SV08(JP) (D)=
Fig.76. LONG ARM KIT oy=svoscr) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
] 65;‘&1&!3‘5“(7'—1\) (BEH) A B () O (E) R
Fig. HYD. OIL Pl(l;mgéBEgg; 1 1 172446-08600 ARM KIT, 870 1

] 667‘EEEE‘E(7’ -b) (RTZER)
Fig.QUHYD. 0IL PIPING (BOOM)
(VARIABLE LED)

1

aOvy7—AL¥xy b+
LONG ARM KIT

(172446-08600)

OvT7—h
Fig.7 1 LOIEE ARM

KIT 3— FOFBRIIFFEAZSET S,
INNER PARTS OF KIT CODE ARE

SHOWN IN THESE FIGURE. Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37402 OPTIONAL & KIT 0CK10-M37402 Fig.77

; A)=SV08(JP D)=
Fig.77. ROPS KIT -svour) o
©)= (F)=
No. Lev. Parts No. Description Qty |
ROPS#y b A (B (©) () () (F)
ROPS KIT 1 1  172446-08700 ROPS KIT 1 1
172446-08700 2 2 172652-64220 SPRING 4 4
RH UNo. 11& 3 2  172A23-64770 SEAT BELT ASSY 1 1
Rl LNo. 2 518% 4 2 172187-64831  NUT 4 4
?ﬁ(ﬁi;——:la 5 2 172448-68182 BOLT 7/16-20X50 UNF 2 2
6 2 172446-68510 BAR ASSY, ROLL 1 1
7 2  172446-68600 BAR ASSY, ROLL 1 1
8 2  172446-68710 BRACKET ASSY,ROPS(87 1 1
9 2 172480-68742 PIN ASSY(ROPS 2 2
10 2 172446-68810 PIN ASSY,ROPS 1 1
11 2 172446-68820 PIN,ROPS 1 1
12 2 22137-120000 WASHER, 12 4 4
13 2 22217-120000 WASHER, SPRING 12 12 12
14 2  26076-120352 BOLT, 10.912X 35 12 12
15 2 26116-060352 BOLT, M6X 35 PLATED 2 2
16 2  26116-060452 BOLT, M6X 45 PLATED 1 1 1
17 2  26716-060002 NUT, M6 2 2 2
18 2 26716-060002 NUT, M6 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

105027-12550
119230-77711
119247-77100
119325-12530
119325-13530
119632-77922
119650-77910
119655-12560
119655-12570
119808-12540
121450-44531
121468-44510
121468-44540
121470-44540
121470-44581
124450-44560
124701-11911
124764-44810

124764-44920
124766-59050
129052-55630
129155-77810
129211-77920
172068-28490
172110-89130
172112-16650

172112-76300-3

172112-77580
172112-77660

172112-79930
172113-12522
172116-46630
172122-17190
172122-46590
172122-47250
172122-79920
172122-79930

172123-76120

Fig. No.

6
14
14

6

6

[EnY
N

=
NANODOOFROOOOOOO N

Ref. No.

Parts No.
172123-76120

172123-76121

172124-46200
172125-03950
172126-73400
172131-73360
172131-73381
172131-73410
172131-73420
172131-73431
172131-73440
172131-73450
172131-73460
172131-73470
172131-73480
172131-73490
172131-73501

172131-73510

172131-73520

172131-73530
172131-73540
172131-73551
172131-73760
172131-73931
172137-03300

172137-16560
172137-37360

172137-71220
172137-74520

46
48

49
50

Ref. No.

ww

Parts No.
172137-74520

172137-76100

172137-78130

172137-86240-2

172141-03202

172141-17150
172141-41360

172141-41370

172141-42750

172141-64370
172141-72580
172141-76220
172141-76940
172141-76990

172141-77800
172141-84630
172142-03302

172142-73800

172142-76100
172142-76180
172142-76181
172145-76180
172146-12150
172147-77800
172148-73870

172149-17120
172149-17130
172149-17140
172151-45010

172151-53430
172155-37310

Ref. No.

N
R NN

[EEN

[EnY

N
NWANONWRRPRONUOBRNWOWRNOOREPRERE

[EnY

Parts No.

172155-57610
172155-81390

172156-17401
172156-17420
172156-17430-1
172156-61320
172156-64420
172156-65690
172156-72410

172156-72770

172156-73700
172156-73710
172156-78490
172156-78510
172156-78520
172156-78540

172156-81400

172157-03170

Fig. No.

27
26
69

70
71
72

73
74

Ref. No.

25

= =
ONNORNONON




Parts No. Index

Parts No.

172157-03170
172157-45630

172157-45650

172157-45840
172157-46270

172157-54800

172157-57310
172157-57360
172157-57600
172157-57610
172157-57620
172157-57630
172157-58830
172157-70090
172157-70240
172157-70450
172157-70630

172157-70640

45
46

a7
48

49
50
51
52
42
44
45
46

a7
48

Parts No.
172157-70640

172157-70690

172157-70700

172157-70710

Fig. No.

48
49

50
51
52
42
43

44
45

46
48

49
50

51

42
43

44
45
46

47
48

49

50

Ref. No.

20
4
22
4
18
4
20
4
12
5
23
17
5
23
17
5
21
5
5
19
5
21
13
6
24
5
18

20

N
PRRPNRPRPRRPRERNONO®

Parts No.
172157-70710

172157-70720

172157-70820

172157-71201
172157-71210
172157-72010
172157-72020

172157-72620

172157-72730

Fig. No.

51
52
42
43

45

45
46

47
48

49

50

Ref. No.

1
1
4
14
7
25
7
25
4
7
23
7
21
7
15
8
26
6
19
8
26
6
19
14
8
24
8
24
7
22
8
23

Parts No.

172157-72831-2
172157-72841-2
172157-73910

172157-76150

172157-76290
172157-78640

172157-81301-2
172157-81302-2
172157-81341-2
172157-81351-2
172157-81360

172157-81370
172157-81400-2
172157-81500-2
172157-81510-2
172157-82340
172162-76320

172164-03510

172164-03540

172164-16370
172164-19130
172164-45951
172164-45961
172164-45970
172164-66170
172165-45071
172165-45081
172165-45970
172165-47871
172171-14300
172171-78850
172173-72550
172175-76590-5
172175-78760

172176-07330
172179-73540
172183-03250
172183-03280

N

>0W




Parts No. Index

Parts No.

172183-14640
172183-16550
172183-16590
172183-16640
172183-46430
172183-74350

172186-03200

172186-16541
172186-17100

172186-17430-1

172186-72480
172186-72590
172186-72630
172186-72690
172186-72910
172186-73160
172186-73230

172186-73240
172186-73410
172186-73450
172186-73710
172186-74800
172186-76370

172186-76390
172186-76410
172187-64831
172187-73570
172187-73600
172187-73670
172312-76240

172422-73550

172422-73650
172423-76120

172425-73540
172437-03250

172437-03310

172437-03311

16 -1

Parts No.

172437-03311
172437-03320

172437-03321

172437-03322
172437-03340

172437-03341
172437-03342
172437-03360
172437-03361
172437-03371
172437-03372
172437-03380
172437-03381
172437-03390
172437-03391
172437-03400
172437-03401
172437-03402
172437-03410
172437-03411
172437-03421
172437-03422
172437-03460
172437-03461
172437-03500

172437-03501
172437-03510

Fig. No.

NENNBENENDBNAEANDEBNAENDENAENENENENENENENAENBENAEANBEBNAEANDEBNNNENBENA

Ref. No.

2
17
3
17
3
17
19
4
19
4
19
4
20
5
20
5
21
6
21
6
22
7
22
-
23
8
23
8
24

24

-1
-1

-1
-1

Parts No.
172437-03511

172444-03170
172444-03180
172444-03181
172444-03240
172446-03110
172446-03111
172446-03112
172446-03120
172446-03130
172446-03140
172446-03150
172446-03160
172446-03170
172446-03180
172446-03190
172446-03200
172446-03210
172446-03220

172446-03230
172446-03240

172446-03250

172446-03260
172446-03270

172446-03600
172446-03601
172446-03602
172446-03610
172446-03620

172446-03621

Fig. No.

ANEANNNNNWOWRPRPORPNRPPRPWORPWORPWORPNENEPNERPNRPWORPNEPENRPPRPRPRPPRPORPORPWOWRWORLNE

2

[EEN

e = =

=
DO PROODOWNNOOARARNNOWOANIAWNNNONDN

19

-1
-1

-1
-2

-1
-2

-1
-1

Parts No.

172446-03630
172446-03631
172446-03632
172446-03640
172446-03651

172446-03652

172446-03760

172446-08500
172446-08510
172446-08520
172446-08600
172446-08700
172446-11500
172446-11510
172446-12100
172446-12130
172446-12150
172446-12200
172446-12201
172446-13100
172446-13110
172446-13120
172446-13130
172446-13150
172446-13200
172446-13250
172446-13260
172446-13290
172446-13330
172446-13350
172446-13420
172446-13450
172446-13460
172446-13470
172446-13480
172446-13490
172446-13500
172446-13520
172446-13530

172446-13540
172446-13550
172446-13560
172446-13570
172446-13580
172446-14100
172446-14150

Fig. No.

NENENENEN|
CO~NOUIUIUANANBNNNNN

NOOOWOOWOOWOWOWOWWOOOOWMMOOWOMONNNNN

N

OO WWWOWwWOW©

=

. No.

-1
-2

-1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
172446-14160 11 3 172446-45800 20 6 172446-62150 28 3 172446-72370
4 172446-45820 22 12 172446-62200 28 4 172446-72400

172446-14200 10 18 23 12 172446-62210 28 6 172446-72430
172446-14250 10 13 172446-45850 19 6 172446-62220 28 7 172446-72500
172446-14260 10 14 172446-45890 19 7 172446-62230 28 8 172446-72550
172446-16100 12 1 172446-45900 19 8 172446-62240 28 9 172446-72580
172446-16110 12 2 172446-45910 23 19 172446-62800 30 2 172446-72650
172446-16120 12 3 172446-45950 24 3 172446-62801 30 2 -1 172446-72680
172446-16300 12 9 172446-49100 17 8 172446-62802 30 2 -2 172446-72681
172446-16320 12 10 172446-49120 17 10 172446-62910 30 4 172446-72700
172446-16500 13 2 172446-49180 17 11 172446-62920 30 5 172446-72730
172446-16501 13 2 -1 172446-49200 17 12 172446-62921 30 5-1 172446-72770
172446-16510 13 4 172446-49250 17 13 172446-62930 30 6 172446-72800
172446-16511 13 4 -1 172446-49260 17 15 172446-62940 30 5A 172446-72801
172446-16550 13 6 172446-49270 17 16 172446-64200 29 2 172446-72830
172446-16560 13 8 172446-49280 17 7 172446-65100 30 7 172446-72870
172446-17110 14 6 172446-49290 17 17 172446-65190 30 9 172446-72871
172446-17111 14 6 -1 172446-49350 17 23 172446-65230 30 10 172446-72900
172446-17150 14 20 172446-50100 25 1 172446-65231 30 10 -1 172446-72910
172446-17180 14 21 172446-50101 25 1-1 172446-65232 30 10 -2 172446-72940
172446-29100 15 1 172446-50500 26 2 172446-65240 30 11 172446-72950
172446-29101 15 1-1 172446-50700 26 3 172446-65250 30 12 172446-72970
172446-37100 16 2 172446-50701 26 3-1 172446-65251 30 12 -1
172446-37110 16 11 172446-50710 26 4 172446-65260 30 13 172446-73010-2
172446-37710 16 12 172446-50711 26 4 -1 172446-65270 30 14 172446-73030
172446-37720 16 13 172446-50900 26 5 172446-65280 30 15 172446-73100
172446-38600 16 16 172446-50910 26 6 172446-65281 30 15 -1 172446-73101
172446-45010 21 1 172446-50960 26 7 172446-65290 30 16 172446-73120
172446-45011 21 1-1 172446-50970 26 8 172446-65300 30 17 172446-73130
172446-45060 21 28 172446-51000 26 9 172446-65350 30 18 172446-73140
172446-45110 20 4 172446-51001 26 9 -1 172446-65370 30 19 172446-73150
172446-45140 20 5 172446-51040 26 10 172446-65371 30 19 -1 172446-73310
172446-45170 19 4 172446-51041 26 10 -1 172446-65380 30 20 172446-73320
172446-45210 21 4 172446-51050 26 11 172446-65400 30 21 172446-73700
172446-45250 18 2 172446-51051 26 11 -1 172446-65470 30 22 172446-73840
172446-45290 18 3 172446-51060 26 12 172446-65500 30 23
172446-45320 18 4 172446-51080 26 13 172446-65540 30 24 172446-73850
172446-45340 18 5 172446-51081 26 13 -1 172446-65580 30 10 A 172446-73860
172446-45350 24 1 172446-54090 27 2 -1 172446-65581 30 10 A-1 172446-73870
172446-45390 24 7 172446-54100 27 2 172446-68510 77 6 172446-73871
172446-45400 17 2 172446-54190 27 10 -1 172446-68600 77 7 172446-73890
172446-45650 22 1 172446-54200 27 10 172446-68710 77 8 172446-73900
172446-45680 23 1 172446-54220 27 4 172446-68810 77 10 172446-74100
172446-45700 23 2 172446-54260 27 7 172446-68820 77 11 172446-74110
172446-45710 22 2 172446-54300 27 24 172446-71100 31 1 172446-74120
172446-45750 19 17 172446-57300 39 1 172446-72100 32 1

20 13 172446-58800 28 1 172446-72110 32 2 172446-74130
172446-45760 22 11 172446-61301 25 2 172446-72150 32 5

23 11 172446-61500 26 19 172446-72270 32 7 172446-74140
172446-45800 19 5 172446-61531 26 20 172446-72350 32 22

[En
Wk o -

PPRPOITORFR,OONNEFEO

[y

ONNOWWRFRRFPFRPOWWNRRREDM

[Eny




Parts No. Index

Parts No.
172446-74150

172446-74160

172446-74170
172446-74180
172446-74190
172446-74200

172446-74220

172446-74230

172446-74240
172446-74260
172446-74280
172446-74300

172446-74320

172446-74340
172446-74360
172446-74380
172446-74400
172446-74410
172446-74420
172446-74430

172446-74440

Parts No.
172446-74440

172446-74450
172446-74460
172446-74470
172446-74480

172446-74500
172446-74510
172446-74520
172446-74550
172446-74560
172446-74570
172446-74580
172446-75250
172446-75260
172446-76140

172446-76300
172446-76350
172446-76500
172446-76520
172446-77100
172446-78080
172446-78110
172446-78121
172446-78130
172446-78140
172446-78150
172446-78161
172446-78171
172446-78190
172446-78200
172446-78210
172446-78220
172446-78240

172446-78250

[ el el
OORPPRPOOOOOWO~NRF ©WF WO o~

©O©OOOOomwOo~N~N

Parts No.
172446-78270

172446-78280
172446-78290

172446-78300
172446-78330

172446-78340

172446-78350

172446-78360
172446-78370
172446-78380
172446-78390
172446-78400
172446-78410
172446-78440
172446-78450

172446-78460
172446-78470
172446-78480

172446-78540

172446-78550
172446-78570
172446-78580
172446-78590
172446-78600
172446-78610
172446-78620
172446-78630
172446-78640

172446-78650
172446-78660
172446-78670
172446-78680
172446-78690

172446-78700
172446-78710

172446-78750

Parts No.

172446-78750
172446-78760

172446-78770

172446-78800
172446-78810
172446-78850

172446-78860

172446-81100
172446-81400

172446-81420
172446-81500
172446-81620

172446-81800

172446-81860
172446-81900
172446-82300
172446-82350
172446-82370
172446-82400
172446-82450
172446-82480
172446-94100
172446-94200

172446-94220

172446-94500
172446-94600
172446-94610
172446-94700
172446-94710
172447-03220
172447-13260
172447-13600
172447-13610
172447-14160
172447-14240
172447-14300
172447-14310
172447-17110




Parts No. Index

Parts No.

172447-17120
172447-17150
172447-45100
172447-45120

172447-45230
172447-53560
172447-61500-1
172447-72320

172447-72321

172447-72380
172447-72530

172447-72531

172447-72790-2
172447-73100
172447-73120
172447-73140
172447-73150
172447-73160
172447-73170
172447-73180
172447-73190
172447-73250
172447-73280
172447-73300
172447-73440
172447-73450
172447-73480
172447-73500
172447-73510
172447-73550
172447-73570
172447-73580
172447-73590

Ref. No.

= e T
NRPUODMWOW

ANNOOBANNO®W

PR
GW~NN PR ©

N
o

12

-1
-1
-1

-1

-1
-1
-1

-1

Parts No.

172447-73800
172447-73801
172447-73810
172447-73820
172447-73821
172447-73830
172447-73850

172447-73860

172447-73880
172447-74200

172447-74230
172447-74250
172447-74300
172447-74310
172447-74380
172447-76210
172447-76310
172447-76520
172447-76700

172448-68182
172448-73900

172449-37110
172449-72030
172449-72320
172449-72321
172449-72560
172449-72680
172449-72681
172450-03200

172455-61720
172456-53700
172458-73820

172462-03260
172462-03320
172462-78800

Ref. No.

-1

-1

-2
-3
A

Parts No.

172462-78800
172463-03290
172478-65750

172480-03200
172480-03201
172480-65450
172480-68742
172480-73700
172480-75350
172519-04180

172524-17010
172524-17330

172638-76190
172648-16600
172649-64101
172652-64220
172964-03370

172964-03481
172A20-03140

172A20-65100-1
172A20-65300
172A20-65301
172A20-65330
172A23-64770
172A29-03760

172A29-03800
172A29-14100
172A29-14200
172A29-14240
172A29-62100
172A36-03411

172A38-03200
172A54-64100
172A54-64110

172A54-64120

172A64-64010
172A64-64020
172A64-64030
172A64-64050
172A64-73810

Fig. No.

57
2
5

30
1
1

30

77

54

54
1
3

14

14

30

62

13

29

77

w
ONPFPWFWEF

30
30
30
77

10
10
10
28

29
29

29

29
29
29
29
79

AR RrRRRERRE

. No.

-1
-1

-1
-1

-1
-1
-1
-3

-1

-1
-1
-1
-1
-1
-2
-1
-2
-2
-1

A-1

B-1
-2

Parts No.

172A64-73850
172A64-73860
172A64-73870

172A64-73880
172A64-73890
172A82-73790
172A82-73800
172A82-73810
172A82-73840
172A82-73850
172A82-73860
172A82-73870
172A82-73880
172A82-73890
172A82-73900
172A82-73940
172B02-73860
172B02-73870

172B02-73880

172B02-73890

194151-04141
194151-04150
194151-57100
194202-56460

194250-04301
194250-04321
194250-51660
194940-24350
194940-61790
198072-04320
1A1060-48300
1A1380-55310

1A1380-59480

15

-1
-1

-1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No
1A1380-62160 27 23 22217-080000 66 25 22417-160160 23 4 24311-000100 38 24
28 12 26 14 24311-000140 20 7
1A1686-57850 7 17 78 15 22417-200160 7 11 24311-000160 10 17
1A6260-27270 17 1 79 17 22417-200200 30 38 54 10
1C6281-52310 7 7 22217-100000 9 39 22417-400350 74 23 24311-240100 42 20
18 7 13 14 22486-100500 22 5 43 13
24 4 14 37 23 5 33
22117-060000 19 19 38 22857-400120 13 15 44 10
20 15 25 4 23000-013000 60 20 24
22 13 5 61 20 45 14
23 13 26 21 23000-025000 9 31 31
22117-080000 19 20 22 23000-041000 55 11 46 10
20 16 27 18 23000-060000 6 14 24
21 19 32 24 23001-025000 9 31 -1 47 18
20 41 16 23001-041000 55 11 -1 48 13
65 34 62 5 23010-014000 10 11 29
66 34 67 11 23010-038000 9 32 49 15
22137-060000 7 9 69 37 23065-070130 9 28 28
9 29 79 20 23391-020000 56 5 50 12
14 32 22217-120000 8 9 57 5 28
33 16 9 58 4 51 13
34 77 13 59 4 28
22137-080000 12 5 22217-140000 8 10 63 6 52 10
12 22242-000150 38 53 64 7 24311-350220 10 12

23 20 22242-000250 15 7 8 54 8 A-1
27 8 22242-000300 16 5 65 4 24315-000040 44 28
30 31 22242-000350 39 4 66 4 50 33
32 69 38 23393-020000 58 5 24315-000060 38 74
22137-100000 9 30 22242-000401 40 6 59 5 24315-000080 63 9
13 13 41 8 63 7 64 11
30 33 22242-000421 78 16 64 9 24315-000100 42 28
31 9 22242-000451 79 18 23393-040000 67 4 43 19
22137-120000 77 12 22252-000260 39 5 23394-020000 58 6 44 29
22137-200000 19 10 22252-000470 15 8 59 6 45 19
22157-080000 30 34 22252-000620 16 6 63 8 46 34
65 32 22252-000720 39 6 64 10 47 23
66 32 22312-080200 31 2 23491-080002 10 10 -1 48 36
22157-100000 19 11 22312-100320 40 7 23491-140002 54 9 49 32
22217-080000 6 3 22351-030012 38 54 23871-010000 40 8 50 34
7 10 22351-030025 18 8 41 9 51 34
11 8 22351-040008 31 7 78 17 52 19
12 6 22351-050012 38 22 79 19 24315-000110 38 75
14 35 22351-050025 18 9 23871-030000 62 6 42 7
36 22360-120000 30 36 24101-060020 38 23 21
21 9 22372-080000 29 5 24101-060044 38 83 43 14
30 35 30 37 24101-060054 15 9 34
65 24 22417-160160 21 21 24101-062064 16 7 44 11
25 22 24101-062074 39 7 25
26 22 4 24163-405300 39 8 45 15
66 24 14 24311-000090 10 12 -1 32




Parts No. Index

Parts No.
24315-000110

24315-000140

Fig. No.

46

a7
48
49
50
51
52
56
57

58

38

42

43

45

Ref. No.

e
CGINUINNONNNNNON

Parts No.
24315-000140

24315-000180

24315-000240
24315-000440
24315-000560

24316-000200
24321-000700

24321-001300
24325-000700

24325-001050
24550-025250

24550-030300
24761-020000

24761-040000

24761-050000

4 -1
10 -1
6 -1
6 -1
8 -1
23 -1
1 1

Parts No.
24761-050000

26013-060122

26013-080162

26013-080202

26013-080252
26013-080352

26013-100162

26013-100202

26013-100252

26013-100302

26013-100352

Fig. No.

70
71

9
14

. No.

Parts No.

26013-100552
26013-120252
26013-120352
26014-060122
26014-060162
26014-080162
26014-080202
26016-060122

26018-060122
26018-060162
26051-060002

26051-080002

26051-100002
26072-100302

26072-100352
26072-100552
26076-080352
26076-120352
26106-080202
26116-060162
26116-060352
26116-060452
26116-080122
26116-080162

26116-080202
26116-080252

19

20

21

Ref. No.




Parts No. Index

Parts No.

26116-080254
26116-080302

26116-080354

26116-080454
26116-080504

26116-080604

26116-100162

26116-100202

26116-120252
26346-080002
26347-100002
26366-080002

26367-100002
26450-050452

26450-060102
26450-080802
26450-100252

45
46

47
48

49
50
51
52
10

53
15

Ref. No.

Parts No.

26450-100302
26557-050102

26587-040062

26589-060162
26716-060002

26716-080002

26716-120002
26716-200002
26736-140002
26756-080002

26756-100002
26756-120002

26757-080002
26979-080252
27260-260000
29420-100000
772446-03100
772446-03170

Fig. No.

31
42
43
44
45
46

a7
48

49

50

Parts No.

772446-37090
772446-37101
772446-37300
772446-75100
772446-75101
772446-76120

933110-54100

933111-01700

933111-01800
933113-05180
933113-05190
933113-15900
933125-05300
933147-03400
933152-03700

933152-09280
933160-06711

933166-24240
933168-14170
933168-55770

933170-01490
933171-15801

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(JP)
	2.LABEL(EX)
	3.SAFETY LABEL(JP)
	4.SAEFTY LABEL(EX)
	5.ACCESSORY
	6.SUC.PIPE & EXH.PIPE
	7.ACCELERATOR
	8.ENGINE MOUNT
	9.RADIATOR & MOUNT
	10.FUEL TANK
	11.FUEL LINE
	12.BATTERY
	13.ELECTRIC PART(WIRING)
	14.ELECTRIC PART(EQUIPMENT)
	15.SPROCKET & ROLLER
	16.CRAWLER, IDLER & ADJUST
	17.CONTROL EQUIPMENT(LINK STAND)
	18.CONTROL EQUIPMENT(STOPPER)
	19.CONTROL EQUIPMENT(BOOM & BUCKET)
	20.CONTROL EQUIPMENT(ARM & TURNING)
	21.CONTROL EQUIPMENT(TRAVEL & BLADE)
	22.CONTROL EQUIPMENT(SWING)
	23.CONTROL EQUIPMENT(P.T.O. & LOW-HIGHT PEDAL)
	24.CONTROL EQUIPMENT(VARIABLE LEG)
	25.TRACK FRAME(FIXED LEG SPEC.)
	26.TRACK FRAME(WIDEN/SHORTEN VARIABLE LEG SPEC.)
	27.TURNING FRAME
	28.STEP & TURNING LOCK
	29.SEAT & MOUNT
	30.BONNET
	31.HYD.OIL PUMP & JOINT
	32.BOOM CYLINDER
	33.ARM CYLINDER
	34.BUCKET CYLINDER
	35.SWING CYLINDER
	36.BLADE CYLINDER
	37.VARIABLE LEG WIDEN / SHORTEN CYLINDER
	38.TRAVEL MOTOR
	39.TURNING MOTOR
	40.SWIVEL JOINT(FIXED LEG SPEC.)(Y SPEC.)
	78.(40A)SWIVEL JOINT(FIXED LEG SPEC.)(N SPEC.)
	41.SWIVEL JOINT(VARIABLE LEG SPEC.)(Y SPEC.)
	79.(41A)SWIVEL JOINT(VARIABLE LEG SPEC.)(N SPEC.)
	42.CONTROL VALVE(FIXED LEG SPEC. : 1/5)
	43.CONTROL VALVE(FIXED LEG SPEC. : 2/5)
	44.CONTROL VALVE(FIXED LEG SPEC. : 3/5)
	45.CONTROL VALVE(FIXED LEG SPEC. : 4/5)
	46.CONTROL VALVE(FIXED LEG SPEC. : 5/5)
	47.CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 1/6)
	48.CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 2/6)
	49.CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 3/6)
	50.CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 4/6)
	51.CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 5/6)
	52.CONTROL VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC. : 6/6)
	53.CHECK VALVE(WIDEN/SHORTEN VARIABLE LEG SPEC.)
	54.HYD.OIL TANK
	55.HYD.OIL PIPING(TANK - PUMP - CONTROL VALVE)
	56.HYD.OIL PIPING(CONT/V - TURN/MO - SWING/CYL)FIXED LEG SPEC.
	57.HYD.OIL PIPING(CONT/V - TURN/MO - SWING/CYL)VARIABLE LEG SPEC.
	58.HYD.OIL PIPING(CONT/V - SWIVEL JOINT)FIXED LEG SPEC.
	59.HYD.OIL PIPING(CONT/V - SWIVEL JOINT)VARIABLE LEG.SPEC.
	60.HYD.OIL PIPING(RETURN)FIXED LEG SPEC.
	61.HYD.OIL PIPING(RETURN)VARIABLE LEG SPEC.
	62.HYD.OIL PIPING(P.T.O.: FRAME END)
	63.HYD.OIL PIPING(TRACK FRAME)FIXED LEG SPEC.
	64.HYD.OIL PIPING(TRACK FRAME)VARIABLE LEG SPEC.
	65.HYD.OIL PIPING(BOOM)FIXED LEG SPEC.
	66.HYD.OIL PIPING(BOOM)VARIABLE LEG SPEC.
	67.HYD.OIL PIPING(P.T.O.: BOOM END)
	68.GREASING
	69.BOOM & BOOM BRACKET
	70.ARM
	71.LONG ARM
	72.BUCKET ARM & LINK
	73.BUCKET
	74.BLADE
	75.P.T.O.KIT
	76.LONG ARM KIT
	77.ROPS KIT
	Parts No. Index

